jamato

INDUSTRIAL SEWING MACHINE

3 ILLUSTRATED ﬁfARE PARTS LIST
% "~ FOR
HIGH SPEED |
EXTRA SMALL CYLINDER BED
- CHAINSTITCH MACHINE

MODELS & DEVICES _
VE2713  VE2711  VE2715P

—UT—UT/ST—UT-A— UT-A 4/ST-A—AS3——

IAM - ORIGINAL

4 Folous

No . 2



CONTENTS | = YA

MISCELLANEOUS COVERS (1) « - = = = v v v v o . . . NA—BAE) - - - . . 1
" " (2) ............. " (2) ...... 2
" i (3) ............. H (3) ...... K|
MISCELLANEOUS THREAD EYELETS - - « « « « « . « . . 231 1 R 4
MISCELLANEOUS BUSHINGS - - - « « « « « . . . . . . TyaB@F- - - - - . 5
NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM - - - - HZBCRUTHEE - - - - 6
MISCELLANEOUS LOOPER THREAD TAKE-UP MECHANISM - - - THRAFHLEFR: - - - - 7
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM - - - LR UG R - - - 8
NEEDLE BAR MECHANISM - « - « « -« « o v v . . . . . ﬁﬁﬁﬁ ..... e s« 0
PRESSER FOOT MECHANISM - - « « « « « « v &« o o . . #I&m ......... 10
SPREADER MECHANISM - - « « « « = o < o oo . . . . BRI — S - - - . "
- LOOPER DRIVING MECHANISM - - - « . . . . . . ... W— et - - - - .. 12
FEED DRIVING CONTROL MECHANISM - - - « - « . . . . B A - - - - . 13
FEED DRIVING MECHANISM(1) « - - - « « « . . . . .. EUBEa oo - - . 14
" " (B) w =m0 w5 5 % 5 § % " (2} » » oo e e 15
LUBRICATING “ECHA'“S“(]) ............. ﬁ;‘mﬁﬂ (1) » « » « ¢« = . 16
" " (2) ............. n (2) ....... 'I?
VE2711, 2713-156L-T2A EXCLUSIVE PARTS - - - - - . - 4 TEFLEEME - - . . 13
VE2715P EXCLUSIVE PARTS(1) = « « » = - « « « . . . YITEFLERBG (1) - - 19
" " " (2) ............ " (2) - =20
" " #  (PULLER MECHANISM) (3) - - - - " B - -2
r” " " " " 4) - -« - " 4) - -122
" " " " " ) - - - " B) - -23
“AS3” DEVICE for VE2715P - - - - « « . . . . . .. “AS3"45iE (VE2715PA) - - - 24
“UT" DEVICE(1) = = + « ¢ ¢ o « v v o w o v o v o & L - O 75
Vi I (2) .................. " H (2) ....... 26
" W (3) vo s e E i e e e s s e s ow e s G (I 4 e oeowowoxow 27
" " (4) .................. " ." (4) ....... 23
"UT/ST" DEVICE « + « « « « v v o o o o o o . ... “UT/ST"E-E ....... 29
UT-A" DEVICE(I) =« « « v v v v oo v v it UT-ATEB(A) - - - - 30
n " (2) ................. " /i (2) ...... 1
o N ¢ ) B R W W 3] eww s g s 12
" " () « ¢ + o o o v v o e e e " " (4) ...... 13
“UT-A/ST-A" DEVICE « « » = = « « = v v o v v .. . “UT-A4/ST-AS5E - - - - - 34
EXTRA PARTS + =« - - - . A EEF R B x w5 ou BEmE - - s e . .. 15
THREAD STAND & SUPPORTING PLATE « « - - « « + . . . RIBRUZTR: + - - - 36
LIST of MAIN SPARE PARTS - « - - - « « . . . . .. FEBZUAL- - - - .. 37
WARNING LABEL - » » = v » » # 5 % s % % 5 % & & % o BESRJI» ¢« o v . 18
IMDE L~ = % ® 5 & % § 5 § 8 8 5 & o m o om0 v st o ca - [ 19

Illustration of this Parts Book is based on the Medel VE2713-148L(156L, 164L)-TIN.
ZDN—=2T v 7k VE2T83-148L(156L, 164L)-TINREEREF AL TA 5 2 F R ERLT
BN FES,

=fEE= kt=—n4g THEXOBRIIMSE L RSP BAMOR T S,
Note  As for Vinyl Tube, vour order must be accompanied with No. and length.

*ﬂ—yiy7Kiﬁénfwéﬂﬁ—wﬁﬁﬁﬁﬁxﬂﬁxﬁ%ibLT%$To
*Size of Collar listed on Parts List shows :
Inside diameter XOutside diameter X Thickness .






MISCELLANEOUS COVERS(1)

Ref. Parts
MM
1 3100026
2 110045
3 3100027
4 0068011
5 0020759
6 390069
7 390068
8 390067
9 3101464
10 3100019
11 0093864
12 390138
13 3150004
14 009752
15 3150163
16 110036
17 3150099
18 3150100
19 3150101
20 340034
z1 3150119
22 009995
23 3150141
24 3100004
25 3100005
26 0020143
27 0020144
28 110013
29 0020137
30 005075
31 3150000
32 120016
33 340000
34 2049401
35 000726

755 —Baf% (1) 1
Amt .
Description 28 £ Req.
Top Cover = = + = o « + + « o « « [ w1
Screw(M4-0.7X12) = « = « = =« - - R v o v v e e e e 11
Top Cover Gasket « « « « + « « » BHA—IIEY e o e 1
0il Sight Window =« = + + « « « & AANVKETLE + + + + « « = - 1
Top Cover Seal Plug:+ - - s bR - - - . 1
Brand Name Plate =« « « + « « - - IR+« v 0 0 e e e e 1
Brand Name Plate(92) « « « « « « %;‘E ............ 1
Brand Name Plate(loﬁ) ...... @g*ﬁ ------------ 1
. Head Cover =« « « - - A e e Ay RFhH2RN— o o oo 1
Head Cover Gasket « « « » « » - - S FACIASTE SRR |
Head Cover Seal Plug =+ +» « « « -7 A T U S 1
Brand Name Plate =+ + + ¢ « « « = R - =« ¢« + o e e e 0 1
Cylinder « « = = = « = « « = o a UL H e v v o o o v w o 1
Screw(M5-0.8X15) » = » « « « - » IERT ¢ o v v o e e e 5
Knock Pln ------ + s s s s @ / > ﬁ ‘t°‘/ --------- Z
Screw(M3—0.5%X6.5) =+ « « « « « » HERST e o 6 v s 6 5 0 5 o s 5
Side Cover, Complete Set « « - - BEBAF H N—(KE) - - - - - - 1
Side Cover Hinge <« - « - - = « - BExA - oo . 1
Side Cover =« « ¢« » R I A— - - o o .. i
Side Cover Hinge Pin + - « - + - 1 B A G S
Cover Latch Spring - « « « « + - HIR—=FFINF e o 0o e . 1
Screw(M3—0.5X5) « « ¢« « ¢ o o . [ . WA 1
Cylinder Gasket « « « « « « « « + I DUFNRyFL ¢« ¢ o o 1
Oil Reservoir« « - - = « - - . . BHEZ A o o o o o v 0 0 0 0 1
0il Reservoir Gasket - - « - « - b1 Loy ARV S5 U P 1
Magnet + e 4 s s e v e s e ow s -,?41‘**\)]\ ......... 1
Magnet Holder « = » » » w n e @ <3y M - - - o . . 1
SCTB'(M4_0.?X8) ........ ﬂ:*“‘/é ........... 1
Drain Hole Seal » « « « « - « - . 1B S SO PRSI AV PR 1
Screw(3/8—24x8) ........ HEEX R - ¢« o o o 0 v 0 1
Machine Frame Unit(1) - » - - - - T—ARy FE1) - - - - - 1
Screg(us—l.zsxzo) ....... _“:;i(:‘) ........... 4
Machine Frame Supporting Bar Ny RETH: « « « + « « 4
Serial Number Plate+ « « + - - - BESL—F - 00 1
Rivet € ¢ ¢ & 8 6 § § 5 9 4 % & 3 HEREE  + ¢ s o o 0 o 0 s 3






MISCELLANEOUS COVERS(2) H N —B& () 2

=2
=

O D OC 1 O O e U0 D e

[e—y

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32

Parts
Na
3150103
009748
3100020
3100021
130003
3150105
009779
3150102
3150106
0093864

0065275
3100006
3100017
3100016

110013
3100070

110079
3150095
3150097

110091

3150096
3150094
110041
340036
3150126
3150127
110007
340035
3150123
110032

009744
3150129

Amt .
Description &b 4 Req.
Cloth Plate(Large) =« = + = = « - JaZXFl—h(K): « 1
Screw(M4-0.7Xx12) = = - = « - - - P T k. 3
Crank Chamber Cover « =+ « +» » + » FHAIN— s e e e e 1
Crank Chamber Cover Gasket - - - FHHAA—NyHF - - - - . 1
Screw(M4-0.7X7.3) + « « » « « HERY o o o v 0 0 0 0 0 10
Machine Frame Upper Cover(Left) - Xy F LB A—(%E) - - - - - 1
Screw(M3—0'5X6) ........ JJ:*.;/ ........... 7
Cylinder Cover{Rear) = + + = = ¥ YU HF I A_"—(#) - - - - - 1
Upper Cover Support « =+ =+ « = « - Ry FEHA—FfK - - - -1
Seal Plug ......... e e s Eﬁ& ............ 6
Seal P}ug ............ %ii,'_..-‘- ............ 1
Seal Plug = = = = = « = = « » « & BERE . ¢ o 0 0 e 0o e e 1
Rear Cover Gasket » <« « « = « « « 5 DatEVALTE AU 1
Rear Cover « =« « « « ¢ + + « « & 0 U U 1
Screw(M4—0.7X8) =« « « + « « « IERT ¢ o v 0 00 v 00 . 6
Needle Bar Guard =« + « « « « « » SHELT —FK -« ¢ v o o 00 v 1
SCFEW(M4_U.7X8) ........ J_t*'.‘;’ ........... 2
Cylinder Upper Cover =« « = « = YU H EHhoN—=" - o o« 1
Cylinder Upper Cover Spring (Rear)> U/ & Eh S—iRx (#) « - 1
Screw(M3-0.5X3) =« = ¢ ¢ ¢ o v IERY o v o0 o0 v 6 00 4
Cylinder Upper Cover Spring(Front) VU v & EH X— XX (Hi) + 1
Stitch Plate Support =« » « « - - SHEBAIHR « » » = ¢+ » o 1
Screw(MA=0.7X8) + « « = « « « - RS @ % e 5w W 9
Knock Pin» + * + = « = « = « « & VA /A <l T VA

Fabric Guide (Right) (Covering Seam) it A F(R) (YT H) - -1
Fabric Guide(Left) (Covering Seam)fitiA K (&) (V7T H) - - -1

Screw(M2.5-0.45%X6) - = « - - - - o A 9
Knock Pin ¢ = = « « « ¢ o + + + = VA 2/ =V AU IR S S 1
Positioning Bushing -+ « = « « - - PIBHRAT vz v oo v s 9
Screw(M3-0.5X6.5) = « -« -+ - - JERT e o o o 00 o o s o s 9
Screw(Ma-O_ﬁxl{}) ........ J.]:’-?“/? ........... 2
Rubber Plate =« « « « « « ¢ « « - = 4% S 1






MISCELLANEOUS COVERS(3) H3—B&% (3) 3

Ref.
No.

1
)
3
4
B)
6
1
8
9
0

[

Parts Amt .
Na Description & 4 Req.
3150116 Front Cover Hinge Bracket - - - - FBX B N—b v UHAtS - - 1
120001 Screw(M4-0.7x94) « - - - « . . . IR« s v 00 0 v o v o 9
160001 Screw(”4—ﬂ_7x4) ........ J’t*:‘; ........... 1
3150114 Front Cover Support « - - « -« « . ABAY b N—Hffb - - - - - 1
180005 SCfﬁW(MB"U.SXS) ........ J_':*‘;? ........... 1
300100 Conical Spring Washer - - - - - . MART o oo o oo o 9
170001 Screw(MA—0.7X8) = « « o « « « . e 1
000022 Nut « = © « = o o s ¢« ¢ o o o o & ooy b oo o e e w @ ¥ 1
110035 Screw(M4-0.8X10) = = « « « « . . IERY - o v v v v 000 1
0094201 Cover Latch Spring + « « « « - - HNR=F F N o oo 1
110012 Screw(MA-0.7X5) « + « o « « « « 1 - 1
110048 Screw(M:i—[]_?){ll]) ........ _u:*;/‘: ........... 3
3150111 Front Cover Unit - - - - - « . . HiBAXm N— ()« » » « - . 1
4109403 Model Plate(See the below) -« « - BIKM(TFZEEM) » « - - « - 1
000726 Rivat « o % 3 8 % & %4 % 4.0 = » = RREE s » » & = 5 o @ w5 4 9
000538 Washer =+ * » o o o « « o o o « 4 B E R 2

AR EHEXOBRIBEL (V- VRS, HHEBSh)2BmbeT s,
Order for Model Plate must be accompanied by model designation(including
symbols of gauge and devices).






MISCELLANEOUS THREAD EYELETS

Ref.

et |

[ e e e e e i e el e e
oW 00 =3 O L b GO BD e

L T o R o o B o e o R
W00 1O T R LD

S TL I L L B SR L R L SR T I L]
O W o0 =1 O N W OO D =

PSS Y U U SN S N
LD OO0 =] O O s OO D

!

Parts
Na
0093863
0090814
3100086
0090847
0090071
000177
0031111
009835
0090812
3100075

0090856
0090807
3100074

110013
3100087

110009
0036175
0032425
0032426

001093

3150109
0080393

110012
3100081
0063074

001318
0037108
0035813

000360
3100442

130003
0090068
3200048

190020
0093528

000538
0021735
3200047
3100382
3100381

310039
0093517
0093526
0093521

005403

000651
0063104
0020119

000532

004353

0090857

Description

Thread Tension Spring Cap- - -
Needle Thread Tension Spring -
Top Cover Thread Tension Spring
Looper Thread Tension Spring -
Thread Tension Spring Retainer

L AWK F

REBRR 4
Amt .
L Reg.
- RRTFARF YA (R) - - -5
BB FINFR e o e e e e 3
R DR Y Ay SO 1
- }V—'}{ﬁ%%)§$ ...... 1

XYF(F)e ¢ =5

Felt =« « « ¢ ¢ o « o o o s o o & 7z ) I.. .......... 5
Tension Disc » = » » ¢ = & & » » KRBT e ¢ v v 000 10
Tension Post =+ = = « » » « « - - P e S 5
Tension Post Ferrule « « « - - - HRATFEARBL - - 0 - 5
Tension Disc Separator - - - - - BABABL e o o oo e e 1
Tension Disc Eyelet - « - + = « - SEEFMAE - -« -+ - - - 4
Thread Lead-in Guide =« « « « « - R FERE - e 5
Tension Post Support ...... /%a?—ﬁ ---------- 1
'Screw(uil——[].?)(a) ........ Jh;;(-‘)‘f ........... 5
Needle Thread Retainer Support - /DNRFH + « « + ¢ ¢+« = 1
Screw(uq,—(].?xg) ........ _u:;‘l’gf/‘: ........... 7
Thread Retainer Disc Support - -/NAFHK - - - - - = - - - - 1
Needle Thread Retainer Dice « « «/pgRFIL - « + = = « » = + 1
Needle Thread Retainer Spring « « /pEF/RFK « « =« » - i 5 a2
Screw(1/8-44X2.2) + « s+« o - Eaife = vmw v & » 3 1
Thread Eyelet Pipe =« + « » « » » RBENRAT « o o0 oo e 1
Thread Eyglet (Front) oooooo ﬁﬁ*iﬁ ..... o e e e e 1
SCFBW(’AM_O.?XS) ........ ﬂ:fﬁi} ........... 1
Top Cover Thread Guide - - - - - DY 37 IR N 1
Supplementary Thread Guide INBTERE v v e 1
Tepming Pagl = == « o 5 = oimow KRBT - - - e 1
Supplementary Tension Disc - « -/pEEFM - - «- - - = = - - - 9
Supplementary Tension Spring Y RBF SR o o r e e 1
Nits @0 & & g % & & 8 5 05 9 eI T R R 1
Needle Thread Take-up Guard - - - AV L —FK - - - - - - - 1
Screw(M4-0.7X4.5) - - -« - - - o S N 1
Needle Thread Guide ¢ - oo o BFRTH e e e e e e e 1
Top Cover Thread Eyelet (Left) « - iV RE(E) « « » « + » + - 1
SCFCW(M4""O.7X8) ........ _U:_*y ........... 1
Thread Eyelet Pipe Stay+ « - - - ARERATET « o+ 0o o o e 3
washer ............. !7 \wa‘//.lf ---------- 3
Thread Eyelet Pipe(Long) e RERATLE) e v e 1
Top Cover Thread Eyelet (Right) - #FVU%@E(H) - « « « » « + » 1
SP Device, Complete Set - « + - - SPEREE (RH) + « « « ¢ ¢ v o - 1
P 'Contiiner + » * # 2 ® 2 5 & SPHYL 27 ¢+ o e e e e e 1
B Wiah » » » & » ® = o o o e AL« + o o 0 000 e e e 1
SP Belt Stay =+ = o o v 0 o 0o SP7Z e hEx e ¢« ¢ v 0 0 4
Folk » » ¢ = = w0 % w0 o e om0 o on T A ——— 1
Needle Thread Eyelet « + - « « - SRR ¢ » ¢ 8 2 4 R BB WS 1
Screw(1/8-44X8) =« « « « « « - - IRy s « v = s & v wowow 9
Guide Pin* = = ¢ + ¢ ¢ o ¢ o « & HAREL « ¢« v 0 o o s o s 1
Thread Guide Plate - » - - - - - REAB - - e e e e 1
Thread Eyelet Pipe(Short) - AERATEE) e e 9
Washer = = = = = = = « « « =« « =« Ty i/d « o o 0 0 o =« o & 9
Screw(9/64-40X7) + o o o + o & LS e o o x5 2 » wom s 9
Tension Disc Eyelet - - « « « « » ik L %aE






MISCELLANEQUS BUSHINGS | TviaBifk 5

Ref. Parts Amt .
N MNa Description & % Reg.
1 3100106 Needle Bar Bushing(Upper) - - « - $HET v =a(k) -« » « « - 1
2 3100107 Needle Bar Bushing(Lower) - « « «#HET v 2 (F) e « « - - 1
3 3100099 Presser Bar Bushing+ + + » « « « il st - 3y A S 1
4 0030291 0il Seal = « « « « = « ¢ o v o b e 2
5 000195 Dl Wik 5 & 5 & 5 % % & & b & = M vmn 6> 58 s s s a 1
6 3100100 Spreader Driving Bar Bushing - - #iV gL —2RETv =2 -+ o]
7 0063055 0il Seal = = « ¢« « « « o ¢ « o« & FANL = s v 0 e e e 1
8 3200063 Spreader Driving Shaft Bushing(Left) ®Vfi—r§7yva(g) - - - - - 1
9 3200064 Spreader Driving Shaft Bushing(Right)&V4i— W7vyva (k) » « « « - 1
10 3100108 Foot Lifter Lever Bushing- « « - W= r#7 v a2« - « « - 1
11 0093201 Needle Thread Take—up Bushing (Front) &% V#~7 v > = (§]) - 1
12 3100098 Needle Thread Take—up Bushing (Rear)&l (& V# 7 v o () - - 1
+ 13 3150007 Feed Bar Lift Bushing(Rear/Left) XV EF#hi7 v a () (&) -1
14 3150008 Feed Bar Lift Bushing(Rear/Right):¥V L Tlhi7 v = () (H) - 1
15 3150019 Lower Shaft Bushing+ « « - « - - TE7Tysr= v 00 1
16 3150013 Feed Rocker Bushing(Left) - - - - XU GHIE#MT v 2 (L) - -1
17 3150012 Feed Rocker Bushing(Right) -+ « « EZVRI#E# T v a2(gH) - - -1
18 3150009 Feed Bar Lift Bushing(Front/Right) %YV ET#i~7 v = (fi) (FH)1
19 3150010 Feed Bar Lift Bushing{(Front/Left)® VU LT v = @i (E) + 1
20 3150016 . ~ Needle Guard Bushing(Right) + « - #Z &7 v 2 (hH) - - - - 1
21 3150014 Needle Guard Bushing(Left) - - -t/ @h7 oo a2 (&) » » 1
22 3150015 Needle Guard(Front) Bushing - « - #R/ GE)W v 2+« « + 1
23 3150011 Feed Bar Lift Bushmg(Large/Left)%)J:‘FM?’/‘/:LUQ) (,1'13) 1
24 3150018 Feed Bar Bushing(Large/Right) + - FZV#7 v =2 (K)FH) » + -2
25 3150017 Feed Rocker Bushing(Large/Left) - ﬁ‘f{"ﬁﬁ'}"/ va(K)E) o -1
26 3100006 Segl Plug s s s # 5 o %% % % @ S v v ¥ s & % B oa § 9
27 3100092 Looper Driving Shaft Bushing(Front) A — @7 v = (Hi) « - -1
28 3100093 Looper Driving Shaft Bushing(Rear) A— @7 = (#) + « -1
29 3150020 Adjusting Screw Bushing « - « - - ZVHFEGRY T v s 00 -1
20 2100034 Se@gl Plugs = 5 5 & » 9w 5 @ Belios o % ¢ @ ¥ 24 5 8 B8 9
31 3101199 Eye Guard, Complete Set - - - - - TAT—FGER) » » =« » o » |
32 3101200 Eye Guard Support - / oo TAH—FBRAAER - - - - - 1
33 009784 Screw(M6-1X10) « « « « « ¢ « « & IERY = = o v o v e 000 2
34 0060176 Eye Guard = = = = » « = = « « « FAT—F o« v v o o o v o 1
35 004236 Screw(3/32-56X4,2) « » « « « « B S A 2
36 0060175 Eye Guard Holder =« + - - - = - - TAT—=FFRNALF « = ¢+ o 1
37 006004 Screw(11/64-40X9.7) =+ « « « « « IERT o ¢ v v 00 oo v 1
38 000010 Conical Spring Washer - « - « « MART % = v = o0 o0 1
39 000547 Wathop: « v & s % o = e o DagSrws ¢ 4 9 4 § 5 4 4 5 1
40 000334 b & 5 5 & « = » = = m oo e o 2 1






NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM %7 RUT s 6
Ref. Parts Amt .
‘N Na Description g1 % Req
1 3150074 Pulley + » o o o o o o o« v » o T & 2= e o 1 e 2 e e 4 1

2 160005 Screw(Mﬁ—lxg) ........ _[_I:*‘:) ........... 4

3 160007 Screw(M6-1X6) «+ « « « « « - -« ERZ » o v v v e e b

4 3120070 Timing Belt » = « « « « « « - . BAIVTRR o0 e 1

5 3150073 Belt Pulley(Rear) - + « « « « - R b T—Y (&) - - - - 1

6 160021 Screw(M5-0.8X6) - - - - - - - R s o o s e e e 1
1 160009 Screw(M5=0.8X5) =« « + ¢« v v o CJERT ¢ o o 0w e 1
8§ 0093089 Ball Bearing(Right) - « - - - - R ART YT+ » -1
9 3100128 Main Shaft Sprocket (Lower) +« + W bF—Y(F)- - - - - - 1
10 0093090 Ball Bearing (Middle) - + + -« - R A _TF U2 () o o« -1
11 3150069 Lower Shaft (Right) « « « - - - THICHE) - - - -« o0 0o 1
-712 3100122 Oil Pump Driving Worm- - - - - e e o ow B w0 w8 1
13 3100127 Counterweight (Small) =« « « - - RS2 AL RN - - - -1
14 110009 Screw(MA-0.7X8) » » + « « « « (s 5 v e mwswE e s 9
15 3100123 Ball Bearing(Left) - - - - - - R—=NARFYLF(FE) « - -1
16 3100121 Lower Crankshaft - « « « « « - BN VA AV /A B 1
17 160004 Screw(M6-1X4.8) =« « + « « « « IERY ¢ v v e e e 2
18 001107 Roll Pig » www ww ¢ @ & v« By v P W W€ b 3
19 000750 SEAT PIHE > & @ dosow son v 6 v s 3B 0 a » v x50 w0 o 00 o o5 74 1
20 3150070 ,  Lower Shaft(Left) - - « « « « - TR s s s w e s w s s 1
91 000636 Seal Pluge » wm <9 o % ¢ ¥ » S R 1
22 - 3150080 Needle Guard Arm Block, C. Set ﬁi-"""flﬁﬁﬁﬂ(ﬁﬂ) -1
23 3150072 Needle Guard Arm Block -« « - - - &5~ BafEy s « « « - - - - 1
24 3150081 Needle Guard Arm + « = « - - B o+ v e s e e e 1
.25 110035 Screw(M4-0.7x10) + « « - - - - R e 2 2 % 0 omw W 1
26 3150082 Needle Guard Driving Shaft G e 1
~at 3150083 Collar(6xX11X5mm) =+ - - - - - BT— o v e e e e e e 1
28 160000 Screw(M3-0.5X3) « « « « « + & JJ:%J; ........... 1
29 3150089 Needle Guard(Rear) Holder - BRI (B)H v v 1
30 110060 Screw(M4-0.7%5) =« = « « = -« IERY + v v v v 0o e 0 2
31 3159201 Needle Guard(Rear) « - « - - - GHZ () - - - e e e 1
32 110036 Screw(M3-0.5X6.5) + » + « - - IERY ¢ o v 00 0o 0o e |
33 3150086 Needle Guard(Front) Arm+ « - - - $Z s @B - « - - - - -« - 1
34 160001 Screw(M4-0.7x4) « « = - = « = CUERT e e e e e e e e e 1
35 3150088 Needle Guard(Front) Holder - - - $FZH7 BNE « + « « « « - - 1
36 3159200 Needle Guard(Front) « + + + « - BB ¢ 2 s pewEg 1
37 120048 Screw(M3-0.5%3.5) =« » « « « - IERT ¢ o o o v 0 0 o o 0 1






MISCELLANEOUS LOOPER THREAD TAKE-UP Th#ATDH LR I

Ref. Parts Amt .
_Na_ Na Description AT %4 Req.
1 3150005 Take-up Shaft Bracket - - « + « . :bls.ﬁfj?é"/ [ R 1
2 120013 Screw(M4-0.7X%8) =« « « « « - . . IERY « v v o o o v v v L 2
3 000779 Knock Pin+ -« « ¢ « v o v o o IO TEY s e s v s e e 2
4 190005 Screw(M4-0.7x5) - = « « « « o . AT S F b B 1
5 3120073 Take-up Eyelet Support Stop - - - BARERMARAPR v 22 - ]
6 110041 Screw(M4-0.7%8) - - « « « « . . IERY « v v oo v oo 2
7 3120074 Stop Spring« « « « ¢« « o . ... AP PIRE e o v v o0 o 1
8 110008 Screw(M4-0.7Xx5) « « - « « . . . IERY = ¢ v o v v v v v 1
9 3150122 Looper Thread Take-up Cover - « + H A B N— =« « ¢ « v « o« . . 1
10 110013 Screw(M4-0.7x8) =« - - « « « . . IERY v v oo o v oo 1

11 3100087 Thread Retainer Support + - - + - PRTFE =+ v v 0 v e 1
12 110009 Screw(M4-0.7X8) - - « « « « . . IERT v v o v 0o v oy 1
13 0036175 Thread Retainer Disc Support - «/NgBFHE - + = « « ¢ « « « . 1
14 0032425 Thread Retainer Disc + + + - + - INGRIFIL » ¢ 0 - 0 e e e . 1
15 0032426 Thread Retainer Spring - - + « - INRFSF e v 0 e e 1
16 001093 Screw(1/8-44%2.2) « « + « « . . IERY « v 0 o v v v o v b 1
17 3120072 Looper Thread Take-up - - - - + TAREFHE < « o« o o o 1
18 006212 Screw(M5-0.8x6) - - - -« « + .+ . IERY + v v e oo v o oL 2
19 0032719 Collar(10X16X6mm) « + « « « « -« e A K
20 001459 - Screw(9/64-40%3) « « - -« . . . IERY - v v v 0o v o sl 1
21 3120060 Take—up Shaft Bushing(Left) - - AT v a(E) - - - wiwi ]
22 2100161 Collar(10x19X9mm) » - = « « « . HT— v v v e e e 2°
23 160003 Screw(M5-0.8X5) - + « « « o . . ERT e v o v v oo 4
24 3120061 Take—up Shaft Bushing(Right) - - ATy 2 () » . 1
25 3120068 Belt Pulley(Front) =+ - - - - - . SART—Y i) e oo- . - |
26 160007 Screw(M6-1X6) =« « « « - « « o . IERY v o v e v v o el 2
27 160015 Screw(Hﬁ-lXG) ......... JJ_._;1</‘ ........... 1
28 3150153 Looper Thread Take-up Shaft + - - FABEFH ol - - - - - - 1
29 330007 Seai P]ug ............. pﬁ ............ 1
30 3150134 Belt Cover(Small) » = « « « « « . NRIWERAPR—=(URN) = = o o v 1
31 004127 Screw(M4—0.7Xx6) + « - - « « . . R =« v v 0 v v o0 4
32 3150120 Belt Cover(Small/Left) « + « - - N RIR=GN(E) - - - -1
33 009974 Screw(M4-0.7x8) « « « « « « . |28 5 A I T R 2
34 3150135 Take-up Shaft Cover - - « + + + . VRN R R 1
35 000463 Laced Wire =+ - - -« « « « « « .. Erglps o % W W 9B w8 & & 1
36 3150136 Looper Thread Take-up Eyelet Support b A% HfTiK - e e
37 170010 Screw(M4-0.7%x4) + - - - « . .. ERY - v v v 0 v o o0 1
38 300100 Conical Spring Washer+» « - « « . MARRT g o« o e v o 1
39 0093515 Thread Eyelet » = » ¢ « « « - « U= NHRJBH v v v e e e e 2
40 000535 Was‘her ............. Ij\y:‘/..\’ .......... 2
4] 110002 Screw(M3-0.5%x5) « « « « « . . . ERY - o v e v o v 0oL 2
47 3120143 Cast—off Plate - = « « + « « + . W—NAEN - = -+ -« .« . 1
43 110054 Screw(M3-0.5%3.5) =« - - - « . . B S 1

44 000669 Washer « « = « = = o v i v v LDy Y e e e e e . 1






UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM

Ref.
No

1
2
3
4
o
6
1
8
9
0

1

11
12
13
14
15
16
17
138
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35

Parts Amt .
Na. Description i £, Req
4100004 Handwheel « + - = « « « « o« .. NSRERAL =)o« o0 o o 1
160005 Screw(Mﬁ—lXB) ......... Jh*:‘/“' ........... )
160007 SCTCW(”G_IXG) ......... E%:‘/}" .......... 10
000989 Handwheel Mark « « « « « « « + . NS REBRA—=pp2—7 « -« +]
0093090 Ball Bearing -« » + +» » « « .« . . R RT Y- e o v 2
3100129 Handwheel Adapter« - - « « « « . THELHE« o o 0o v v o .. 1
0095214 Timing Belt - - = « « « « « « .. FAIVITRA R - o0 o 1
3100281 Upper Shaft Sprocket(Upper) « « « XA R F—Y(E) s » + « « .« 1
3100275 Upper Shaft (Right) « - « - « « . Bt 10 ) B R 1
3100283 Upper Shaft Joint « « = « « « . . Bt R 1
3100127 Counterweight (Small) - « « « . . WNFGUVRAGZ A BRUN) - - - o]
110009 Screw(M4-0.7Xx8) = « « + « - . . IERY e v v e e e oL 2
3100284 Upper Crankshaft - - - « « « . . Nt P A 1
0060057 Retaining Ring + =+ « « « « « « . AR -« o o o0 . 1
0093154 Ball Bearing =« « ¢« « « « « « . . B—ARTFYL T e e e v o 9
160004 Screw(M6-1x4.8) « « « « « « . . IERY < v v v v v oo oL 2
000926 Pubber Seat s » & 4« s 55 9 5% « HEHE s » v « v v % 3 5w w 1
0035170 Connecting Rod - - + « - « « . . #HAE YV K o - o0 1
005071 Screw(11/64-32x14) + - « - « - . IERY « v v e e v e e e 2
001174 Screw(9/64-40X10.3) - « - « . . IERT + o v s o 0 0 0 0 0 9
0095168 Guide Fork, « = « 5 ¢ » 5 5 & © = BELER » ¢« o o v o v v 1
004312 Screw(1/8-44X7.9) « « « « - - . IERY « v v e o v v 0 0L 2
3100285 Driving Lever « « = = =« « « « « . St Vdhps - - - - - - - - 1
120013 Screw(M6-1X15) « « « « « « .« . . IERY + o0 v v v v 0 1
120015 SCTeW(M5_0.SXIO) ........ _”:*x:} ........... 1
000555 Washer + + = « « « « « « o« o . e Thapdpg w v © @9 & 8 5 5 3 1
3100286 Snimae o v o w e w ¥ 4 'ERER S 1
3100287 Driving Shaft » = « « « = = « « . e Dl BRI 1
3100078 Bracket v v o s & s % & § ¥ & § & SLABU G s « v v v e e e 1
000600 Spring Washer - « « « « - « + . . ARZV T Do » wn v o 1
005650 Screw(M5-0.8Xx14) - - « « « « . . JERT 2 ¢ o5 0o 0 0 0 a o 1
0063096 Needle Thread Take-up + + - - - - BERBYRE - - - -0 - 1
3200049 Top Cover Thread Take—up - - - - Y %Y - - - « « . . . . 1
110004 Screw(M3.5-0.6%8) - - « « « . . IERY v v oo e 0 e L 2

LEE U REY HE 8







NEEDLE BAR MECHANI[SM

Ref.

=

| |
O B b

OO OO =1 =3 =] O 4T s WO BD

[o—

11=)
11-2
113
12
13
14
15
16
17
18
19
20

21
22
23
24
25

Parts
_ Na_
0065340
004358
0063044
000548
0093184
002043
0093356
0093357
0093358
001900
0093365

3158005
3158006
3158007

110112
3100365
3201231

120015
0093214
3100362
31002930
0093212
3100363

000321
0093186
0093179

110010

260000

Description

Needle Bar =« = = =« = = « « « =
Screw(9/64-40X5.6) « ¢« = « - -

Needle Bar Thread Eyelet

Washer « + = + = = + = « « « =«
Needle Bar Bracket =+ - ¢ - - -
Screw(11/64-40X11) « « « « « -
Needle Clamp(48) =+ « = « = + -

" o (56) - - e e e e

" wo o (64) - e e s e s -
Needle (UY128 GAS) - « = + « + -
Screw(1/8-44x2.4) « = « « - -
Top Cover Thread Eyelet « + - -

Stitch Plate(48L) = = + « » « -

" no (BBL) + - s e e e s

" v (64L) » - - - ¢ o -
Screw(M3—0.5X5) =+ = « ¢« -
Counterweight, Complete Set - -
Counterweight (33mm) = + = « «
Screw(M5-0.8X10) » = « + = = -
Connecting Rod Ring« « =+ « » -

Connecting Rod, Complete Set

Connecting Rod =« « = = ¢ = = =
Roller Bearing = = = =+ = « * °*
Connecting Rod Pin = = = - - =

0il Wick =+ = = = = « « ¢« « « =
Slide Block » =+ = = = = = = « =«
Needle Bar Guide =+ - + = = - =
Screw (M4—0.7X16) « « = = « = -
Screw(5/16-24x15.88) « » - « -

St g
Amt .

T % Req
BHE . - - - - e e e e e e 1
1}:$\;} ........... 1
%{-%;’ﬁﬁ .......... 1
Tl 9 = =« = = o o s 0o 1

7 P T 1
T B 1
S T R IR 3
IERY ¢ o oo o 00 e e 4
BV RE > o o0 s 1
Bt « =+ ¢ 0 0 e e e e e 1
I T 1
S 1
Jh;{uj ........... 92

CASUAYZA @) - - - -]

NRGVAYZ AL R+ oo o s 1

1]:;1’4‘/ ........... )
SHER Y FU VT o v o o o s 1
BT () - - e e 1
@‘l‘%ﬂy}f ......... 1

S KART YT e oo e 1
o vy Ry - - - - o - -1






< Ref. No. 41 to 52 +++++ See the following paée.

() *HOBMTUTEEBOMPAVEFALCEEEHBIRLTHET,

Note:The parts marked * are equipped without

“UT” Device as a standard.

PRESSER FOOT MECHAN ISM TN 10
Ref. Parts At .
N Na Description o 4 Regq.
1 0077270 Presser Spring Regulator - - - - FHZFEHRT - + « + « « - 1
2 3200133 Wire(0.9X45mm) « « « =+« + -« TR R EE R R 1
3 000445 Lock But = = « ¢ » = = = 2 womo By Zhphe = o s 055y 1
4 0065372 Presser Bar Spring(OQuter) - - - - HZEEARCK) « « + + « 1
5 0063087 Presser Bar Connecting Bracket -#xg¥ux . - - - ... .. 1
6 004440 Screw(11/64-40x8.3) - « « - - - IERY » v v o v o 00 0o 1
T 0093483 Presser Bar Guide - = « « « « « « IR - - - - - - 1
8 004441 Screw(11/64-40X16) « « « « « - - JERL e me 4 4 0 n « v w7
9 0060142 Presser Bar Spring(Inner) - - PRETHE SR () « « - - - - - 1
10 3100110 - Presser Bar » ¢ « ¢ + « ¢ o« - - T o v o s 0 00w 0 s 1
11 3100112 Finger Guard « « « « « « « « « . ZAFHIT—» = = s« 2l 1
12 110002 Screw(M3-0.5X5) =« = « « = « « & ERY « ov v o000 1
13 0093611 Oil Protector Ring =+ « « « « - - wmy]y )./y’" -------- L
14-1 3100310k Collar(9X17XTmm) =+ = « « « « - G Ay TR B I S 1
14-2 0063079 7o (IX15XTmm) =+ = = = = « B mwww ke v on % 2w 1
15-1 150001 % Screw(M4-0.7X4) + « « « ¢ o o ¢ ERT e v o e e e e 9
15-2 001459 o (9/64-40X3) ¢+ ¢ ¢ o o o o F o s s e R R % e u 9
16 0020271 * Thread Chain Cutting Knife FxALRNIF <= ¢ 0+ 0 1
17 110054 % Screw(M3=0.52X3.5) « = = + + + S A 1
18-1 3107334 , Presser Foot, Complete Set(48) -#=x(Gd) - - « - » « « « « . 1
18-2 3107332 ” » (56) B wmwmwew s v 8 % @ 1
18-3 3107336 ” " (Bd) + # & @@ s 4 % 5 a4 ¥ B 1
19 001186 Screw(9/64-40%7.8) « + - - + - - IR = o 00 v e v s e o 1
20 3107303 Presser Foot Spring(Left) = « « /N NRK(E) » » - - - - - 1
21 110054 Screw(M3-0.5X%3.5) « « - - - - - IEARIF % % % w8 & % 3 s 1
22 © 000531 WaSher ¢ « = = =« = s » « s o &« B SpSi e ome o o oo # % @ @ 1
23 130016 Screw(M2.5-0.45X5) ““““ IERY o7 o o 00 0 00 0 4
24 0093487 Lifter Link+ « « =+« = « « « - BYUS T oo oo e e 1
25 006038 Screw(3/16-32X2.2) « » + « + - T 3 c ey
26 0063083 Lifter Link Lever » « « « « « « « BUVYLY L R— o o oo 1
27 000690 Fastener Pin + » « « + -« « « . o 3 = R 1
28 0063084 Lifter Spring - - - = « = = « « - R TY RS S I
29 0093491 Collar(8X16X8mm) + + + « + + » Y I 7
30 009604 Screw(11/64-40x5.5) + - - - - - IERT o v e v v v v oo 4
31 0093479 Lifter Shaft « » « « ¢ « o « « = R DN 1.
32 3100294 Intermediate Lever - - - - - « - B g —. . « o .. 1
33 120017 Screw(M5-0.8X15) « = « + « « « . IERY ¢ oo v v v v s 0w o 1
34 0077179 Retaining Ring + » = « « + + + - IEABg - o o n e e 9
35 0093509 Connecting Pin - - - = « « « « By R A
36 0093507 Connecting Plate = « « « + « « - BT 1 =7 - 1
37 0093508 Lister Lever(Small) » « « - « - - FTES L S—(R) + « » - 1
38 009200 Screw(15/64-28X9.5) « « « - - - BT 5 oo E s e e 1
39 0066560 Lifter Lever = = = = = s o v v » Mo L N— - 0o 1
40 0066561 Lifter Lever Stop« = « = « « - - WAL AR—2 Ry S - - -1






PRESSER FOOT MECHANISM

Ref.
Na
41
42
43
44
495
46
47
48
49
50

51
52

3 Ref. No. 1 to 40

Parts
Na
004358
0090801
005542
0093545
0090824
3107306
110084
000327
003302
3107304

3107311
110027

Description
Screw(3/64-40X5.6) « « « « o -
Tension Release Lever = « « « - -
Screw(11/64-40x14.5) « « » « - -
Tension Release Shaft - « « « -
Swing—proof Spring « ¢ ¢« + « « -
Presser Foot Hinge Pin(56,64) - -
Screw(M3.5-0.5X4.2) =+ « + + + &
Lock Nut « « « = « « &« « ¢« o .« .
Adjusting Screw(1/8-44x11) - - -
Presser Foot Spring(Right)

Fabric Guide(Long) =+ « + « + + »
Screw(MZ.5-0.45%3.5) « « « « - -

ooooo

See the preceding page.

T 10
Amt .

e 4 Req.
TEBEEE v « » o o0 s 0 10 500 s 2
HREBABE . ¢ v e e e e 1
JERT + o s o 0 0 v 0w v a 1
HABA - - - s e e e e 1
BHIE/SR « ¢ = ¢ o o 0 0 0 1
LB O s 6os o 5o o 1
ERT ¢ v v e e e e e e 1
By TF R e oo o0 1
FRAEIRY » ¢ v v v o o v o 1
INBZ SR () - -« -« - - - 1
AT ARG -« oo I
AR s v s mow e w8 W e 1



12




LOOPER DRIVING MECHANISM ) et AL ;. 12

Ref.

3

|

P etk ek ok ok h fed i —
e OO ~3 O N W LD B e oD 00 = O L W OO D

o]
=]

St - ]
O 0D

b2 2
i, N

OGO B BD BD SO
oW oo ~oh

"k
32

33
34
35
36
31
38
39
40

41
42
43
44

Parts

Na
3109300
110020
3150110
110039
300500
3100205
3150060
160024
- 3100156
3100152

3100157
3100158
110005

ooooooo

3100159
160001
3100160
330002
3100161
3100153

3100155
110019
300000

3100151
340001

. 100002

3100150

3100147
160003

0065389

31001439
3100140
005071
3100355
3100141
004440
3100142
000637
3100143
120011

3100146
3100145
3100144
000740
160007

Amt .
Description A 4, Req.
LO{}pBr ............. }l,_}\° ........... 1
Screw(M3.5-0.6X6) + = « = = - - R e o000 n 0 e e e 1
Logper Holder » » = = = » 4 & 2 2 F e I I I 1
Screw(M3.5-0.6X10) « = « « « P QEFRT e e s e e e e e e e 1
Spacer (Fiber) « « = « = = = = = - AP (T 7 A=)+ + + o2
O-ring(PI2) = = « « « « ¢ ¢« « o QUUF v v o oo e e v 1
Looper Bar Bushing =+ = = - - - - N—rET oz e o 0 0o - 1
SCTGW(HG_IXS) ......... ﬁ;*:‘} ........... 2
Bushing Spacer <+ « < = = = < « « TV aAR—H ¢ o o 0. - 1
Looper Bar Guide + = » =+ « - -« N—2EH AR o o0 oo o 1
‘Slider =+ = * ¢ = ¢ s e = e s o ;Q*—:,,fy‘ .......... 1
Slider Holder - = » * =+ + =+ e RSATEUYEE e e e 1
Screw(M3.5-0.6X12) + ~ = = « « - JI. T 1
Slider Presser =« ¢ = « « ¢ ¢ o ARG AHEL « o o 0 00 e . 1
Screw(M4-0.7Xx4) = = - « « « « - ERS e v v o s n e e e 1
Thrist Washer s & » » 0 o 9 e & & AZAGART o e o oo 1
Seal Plug(Knrk) --------- %‘ﬁ;{%(j]pp) ........ 1
Logper Bar « + - -« - - el W E W }b—;{ﬁ .......... 1
Guide Shaft Bushing+« « + « - - - HA RT3z o0 1
Looper Bar Guide Shaft - - - - - A RE - oomeee e 1
Screw(M5-0.8X35) « « + ¢ = o - o S A 1
Washer =« = = « = ¢ ¢ o o & « o & T/ « o o = = = o o o o 2
Looper Rocker Adjusting Pin - « + A— "Fig&#EHL » - - - - 1
Roll Pip o » o & e % w0 w8 S s 2 » v oo oa e 1
Nut = = = = « &« ¢ « = « o« ¢ o o = + }\ ........... 1

Looper Rocker Connecting Rod, C. Set J—/ Sfiggw >y FGH) - -1
Looper Rocker Regulating Eccentric A — SEigg=Ft&L - - - -1

Screw(M5-0.8X5) « ¢ ¢ ¢ 0 0 .- [T S R 1
Roller Bearing = « « « ¢« ¢ + =« =S RART YT o oo 1
Looper Rocker Connecting Rod - * A— 3FiEwy K« o v o v - 1
Looper Connecting Rod + « - - - - —2Smy Koo v e oo o e 1
Screw(11/54—32x14) ....... lh;“{:‘;r GG ROORD RS MR R W W W 4
Qil Splasher =« « « « ¢ « » o o FANATTG gPx & o & 5 1
Guide Fork =+ = « = = = = = « » = E]/Jj:)( .......... 1
Screw(11/64-40x8.3) =+ - - - - - HERY « o o e e e e e 7
Looper Driving Lever =« « « « - - A—oNGgE . o e e e 1
Seal Plug = » ¢« ¢ « « « « = « « Eﬁ& ............ 1
Looper Rocker Arm« = » =+ + - - N—r R E e » -+ v 1
Screw(M6=1X18) » = < « ¢+« - B w e mom o5 oxon B R 1
Thrust Plate « « + » » « 0 » AGARNTVU—h o 0 o o 3
Thrust Roller Bearing+ + = = - - AGAPRT YT+ =« o e 9
Looper Shaft =« « ¢ ¢ ¢ = ¢ = - - Jo— Sl e ¢ e r e e e 1
Seal Plug = = = « « + + » e o EERE e s e e e e e e e e 9

SCI&W(MG_IXB) --------- .u:;.?\‘/‘: ........... 2



13

29




FEED DRIVING CONTROL MECHAN!SM
Ref. Parts '
No_ No_ Description
1 3100217 Feed Lift Lever« « « « « « « « »
2 160007 Screw(MB—1XB) =« + = « « « « « «
3 0032799 Connecting Rod Pin « « « » + « =
4 160002 Screw(M4—0.7X2) = = « « « « « «
5 3150040 Feed Lift Connecting Rod + - - -
) 3100192 Retaining Ring = = « « = « « - -
7 3100190 Roller Bearing =+ « + + = « = «
8 3100189 Feed Eccentric =« « « « ¢ « « « -«
9 006212 Screw(M5-0.8X6) « « « « « « « -
10 3100191 Feed Connecting Rod « + « + « « -
11 3100193 Connecting Rod Pin =+ + « « « «
12 3100194 Lever Link(Long) =+ « + = - = - -
13 3100195 Lever Link(Short) « « » « « « « -
14 3100196 Lever Link Pin =« « ¢« « « « « « =«
15 300006 Washer =« = = « = = = = « « + « =
16 110009 Screw(MA-0.7X8) =« =« = « « « = =
17 3100197 Feed Shaft Lever =« « « ¢ « « «
18 120009 Screw(M4-0.7X12) = = = = = « « -
19 3100199 Control Bracket = = = ¢ e = » o »
20 3100202 Connecting Rod Guide -+ - - - «
21 3100200 Control Bracket Spring =+ « - - -
22 340003 Pine = « « « o o o« o o o o o o »
23 3100103 Control Lever Shaft Bushing - - -
24 3100104 O-ring(P16) + = « = « « « ¢ « « =
25 0093303 0il Seal =+ + = = =« = « « « « o .
26 3150068 Control Lever Shaft - « + - - - -
217 3100210 Feed Control Lever =« + « « « « -
28 3150157 Feed Graduations =+ » « * = » » -
29 130004 Screw(M4—0.7X11) « + = + « « « -
.30 000505 SPACET * ¢ = e e e e e e e e
31 190004 Screw(M6-1X7.5, M4.5-0.5X3) - -
32 100005 Nut ¢ ¢ & & & & o o &« o o s o «
33 000010 Conical Spring Washer « « « « - -
34 0020350 Control Lever Stop + = « « « « -
35 000669 Washer =+ =+  + ¢ ¢ o« o o o « = &
36 000600 Spring Washer » = « + = « « « «
37 005049 Screw(M5—0.8X8) =« « = = -« o -
38 3100211 Control Link Pin + =+ = « = = +
39 3100203 Control Link « « « « « « « « «
40 3100208 Control Nut « = « = « = « « « « =«
L 3
41 001107 Roll Pin « + =« « « « « ¢ o « o
42 3100205 O-ring(P12) « « » « =« = « o « = &
43 3100204 Adjusting Screw:s + « « ¢ + o o o
44 3100207 Adjusting Stop Pin =« = ¢ ¢ = = -
45 160001 Screw(M4-0.7X4) = « » = « = - -
46 3100206 Adjusting Knob - « « « + « = -
47 130011 Screw(M3-0.5X4) =« « « « « « +

X ') S

13

Amt .

W A Req.
Y BTG - - - - v 1
J1o S RN R 5
l:l:y[-&’}‘_"’y ......... 1
RS ¢ v o o oo e 4
BE)EFay k-« oo 1
IR s e e e e e e e e 9
= LT PR » = 2
HEYZXRL e oo e 1
1o S A 2
Eyu/}. ......... 1
By REL ¢« v 0 0 0 0 o 2

kD) =N g(g) v v w o]
£ Lt USAHE]) = = = = ]

BV R=D I - 1
g\yf/.ky .......... 1
1o A T A
EUHELN— o e 1
GEESE s v v v ow e oww e 1
HVHRAH IS o b -0 - 1
EVuy RHAK - ‘1
TGy RN e+« o 0. 1
| =V A T S R R S VA
HELVA—BT v = -1
OUYUH e o oo o o o0 o 1
F AT —J e e s s e e e 1
KYR/ELA—H. - - - - . 1
EVEEGLIN— - e e e s 1
EDEREH - - - - 1
J 1o S A I 2
RAR—H e s e e e e e e 9
JERT ¢ o v 0 0 0 00 e 1
'-j"\;} }\ ........... 1
MARZT % o oo a0 o 1

%) RV A—A by T -]

g\yf/.\y .......... 1
RF P e » = v » 1
J o S A R 1
EVRESHYIIEY - - - - 1
RVFHY T o000 0o 1
BYRMBF Y b 1
B— B s e s e s e e e 1
QUUHT v o o oo 00 0 0 1
TR+ v v 0 o 0 e e 1
AR TEY = =+ s 0 s s 1
IERT ¢ o o 0 v o 0 oo o 1
P I » o o v e e e e 1






FEED DRIVING MECHANISM(1) XY B (1) 14

Ref.
Na

[y

2
3
4
5
b
7
8
9
0

1

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26

Parts
Na
3150034
000397
310035
330009
3150030
120047
3150032
120018
0033024

13150031

3150022
3150024

003657
3150025
2100620

160000
3150027

110022
3150028
3150048

3150047
120008

3150045

3150041
3150043
310078

Amt .
Description & Req.
Feed Lift Shaft(Rear) « « « - + . %Y EFuh(%) - - - - - . - 1
Oil Wick =+ » = = « o o o « o « . Witew e« ¢ 6 8§ 5 5 5 5 3 11
Oil Wick(2-165mm) « + « - - « « .« B 2
Seal Plug« « « = « « « « v « « . BEIS 6 ¢ 6 ¥R R B E B e 4
Collar(8X12X6mm) + - « - - - - [ - SN 6
Screw(M3~0.5X8) ........ JJ:*:‘/" ........... 3
Feed Lift Lever(Rear) « + « - - - %Y ETFEBEGE) - - - - - - 1
Screw(MA=0.7X10) + « + « « » o « R s B €% € 5 9 o n o » 1
Retaining Ring « + » + « « + . . b 8 Ty g ) B, S 1
Feed Lift Connecting Link(Right) %Y EFY v 2 (H) -« - - - - 1
Feed Lift Shaft « « « « « « « . . EYETE- - 0000 1
Feed Lift Connecting Link Pin(Front) 2%V EF VUL 2y (i) - 1
Screw(M4—0. TX3) v ¢ o o o o o IEXRY ¢ o o o o v 0oL 1
Feed Lift Connecting Link(Left) %V EFV Y2 (%) » - + - 1
Feed Lift Connecting Link Pin(Left)®% VY L FU Y7y (&) - -1
Screw(u4 0. 5)(3) ........ _u:jl’(/ ........... 2
Feed Lift Lever(Left) « « « - - « XY ETEBEE) - - - - - - 1
SCTCW(M?D_U.SXIU) ........ ﬁ:*v ........... 3
Feed Lift Shaft(Front) + - - - - =Y ETEGnD - - - - 1
Feed Rocker Shaft (Left) - - - - - HURTREGE) - e e e . - 1
Feed Rocker Lever (Rear) « « - - - EYRIERE) - - - - - 1
Screw(M4-0.7X8) + « « « « « + . TEREE 5 5 5 5 b B oom s 1
Feed Rocker Connecting Link + - - EVFEY Y2+« - « - . . 1
Feed Rocker Shaft (Right) - - - - REVIHE(E) - - - - - - - 1
Feed Rocker Connecting Link Pm(Front) EVHI®Y 2 l:./(ﬁ’“)l
0il Wick(2-260mm) « « « - - « « . 1 S 1






FEED DRIVING MECHANISM(2) 1% ') B (2)

Ref.

[—

S
[U—
|
——t

11-2
12
13
14
15
16
13-
17-2
18
19
20

21
22
23
24
25
26
27-1
212
28

Parts
Na
3150051
160000
3150052
3150053
110092
3150054
3150061
3150065
3150064
3150062

3159016
3159011
120047
3150067
120007
3150066
007627
3159008
3153004
120018
3150057
3150056

3150055
300048
110004
110035

3150098

3150059

3159013

3159012
110038

15

Ant .
Description o % Req.
Main Feed Rocker Lever - - - - - BEVRTEE - » 0 0 o . 1
Screw(M4—0.5X3) « « « « « « o AEREE « 8 » % ws o w0 W e 1
Driving Connection Pin + « + - - Y Y B ENE 5 5 58 B e o 1
Main Feed Bar Driving Connection X VAU 27 - » « « « » 1
Screw(M5-0.8%14.5) « « « « « » - 155, S0 S 9
Driving Connection Bushing +« « -V VL ZFT vz« v o o 9
Feed Bar/Lift Block, C. Set - - - XV HEABGE) - - - - - - - 1
Differential Feed Bar« - - - - - HiEVg = = » &%y ey s ]
Main Feed Bar = = = « « + ¢ + « o BEVEB v v e e e e e e 1
Feed Lift Block= + « + = = « = - FUBT « « « + » o o v o e e 9
Differential Feed Dog(48L) - « -HfREY « « « = « = « « « « . 1
" ” (56L, 64L) - I T 1
Screw(M3—-0.5%8) =« « « « « + « . R s 6 o @ e 5w w e 9
Feed Bar Guide = ~ = © = « v « « EVEBEAF - = =+ o = o s 1
Screw(M3—0.5X1[}) ........ 1o S A 9
Feed Bar Plate = = « « » « + - - EY AR - -0 0 - e 1
Screw(M4—0.7X6) =« « « + « = « » IERT ¢ o v e v e e e a 1
Main Feed Dﬁg(48L) ....... &%U ......... o |
" (56L, 64L) + « + » WO B OBe e R w e wE s 1
Screw(qu,—{]_'f)(l[]) ........ lt*":‘; ........... 1
Differential Feed Bar Driving Connection Fij:% U gi&Y > 27 - -1
Differential Feed Adjusting Pin - Gijt Y giiERAEIL ¢+ » - - - 1
Differential Feed Rocker Lever - mizEVai&fa- « « « » « « -+ 1
Washer + + + « « « s o &+ o o & » LAV I R R 1
Screw(M3.5-0.6%8) - « -« - - - JERY o o oo e e e e 1
Screw(M4=0.7X10) = « « « ¢« « - = R e v o v oo e e 1
Bearing Housing + = » = « » « « -« RTFT VTG T v o o]
Ball Bearing =« « « « « +« ¢ ¢ « BARFYLUH e o oa o 1
Differential Feed Dog(Middle) (48L) Hiz&Y - = = « « « « « « . 1
» » ” (56L, GAL)HIEY « « + « « .+ 1
SCIEW(M2.5—0.45X4.5) ...... J.’:*f/‘; ........... 1



16




LUBRICATING MECHANISM (1)

Ref.

3

|

WD 00 —1 O AT e QI D —

i

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

L 31
.32
33
34
35
36
37
38
39
40

Parts
Na

0065453

110012
000234
3100353
310026
3100350
160023
310027
0020551
3100346

004353
3100060

110045
3100061
3100345
3100329
3200237

110009
3150138
3150156

3150142
110054
000304
310077

3150077
110027

3150078
110023

3150143

0030711

160001
120013
3150155
3100330
3160137
3150154
009736
310047
310054
330009

Gt (1) 16

Amt .
Description i 4 Req.
Oil Receiver =+ « = « = ¢ « « » & | | I R 1
Screw(M4-0.7X5) =« « « « « « « & BT @ e e B w8 e 6
Nut = » = « © « = « &« o « & « a F o heoe e e e e e e e 1
0il Sight Top Nozzle =« « + + « = IEJLs v o o o o 0 o 0 e 1
0il Wick « « « ¢ ¢« ¢ ¢ o ¢ o o Mk @5150nm) « - - - - - - 1
Needle Bar Connecting Rod Oil Pipe w vy Ffg# XA 7 - - - « 1
Screw(M4—0.7X4) =« « « ¢« « &« « & ITERY ¢ o o o 0 0 0 o v o 1
Oil Wick = =« = = v v o v e M (4% 530mm) - - - - - - 1
O—rlng(P5) ........... O)/ﬁ .......... 1
0il Wick Holder « « « « « « « - - ey PR - - - - - 1
Screw(9/64-40X7) « = = « = - - - ERY = o 0 e e e e e 1
0il Filter Cap = = » » = = = = » AANT AT T T« + 1
SCI‘EW(M4“’0.?X]2) ........ &*f/" ........... 3
O-ring(P42) « « = « « = « « « « . QUM H e o o o o v o v o s 1
Oil Filter ¢ ¢ 5 3 5 3 & a5 FANT LIE « v 0 o v 1
0il Filter Connector =+ + « « « AANT ANZHE - - - 1
Palt %% € # 5 & 8 8 % 3 # 5 & PER EEE E E B K ¥R A 1
Screw(M4—0.7X8) =+ « « « « « « IERY e o o v 0 v 0 0 1

Lower Shaft Oiling OQutlet « - -« -

Suction Pipe = » = * = » » o w BASNRAL T+ « v v v o oo 1
Crlinder Belt » » = « » » 2 s =BG HF P iplor v = 2 « » 1
Screw(M3—{]_5X3‘5) ....... _Ij:z':f-‘y ........... 9
Felt(2.5X3X60) « » = = « « « . 40 7 NI RS |
Oil Wick » # =« » » » > » = = % (2% 500mm) - - - - - - 1
0il Wick Clamp(Short) - - - - - - Mg - - - e e . 1
SCICW(M2.5_0.45X3.5) ...... _u:*/ ........... 1
'0il Wick Presser(Long) =+ =+ « + - M () « « ¢ ¢ ¢ o o 1
SCPEW(M2—0‘4X3.5) ....... J.h%':/ ........... 2
Oil Pump, Complete Set =+ - « - « KR FH)» « » =« « » « 1
O0il Pump Driving Worm Gear A T A o G 1
Screw(M4-0.7X4) - = = = - - - - HERSP e o v s v 0 4 5w ow s 3
Screw (Mﬁ—] x 15) ......... lt*‘:/‘; ........... 2
Dust Proof Plate =« « « « « « « - BHEERR « « + + + « ¢+« o o 1
Oil Tube Stdg = » = = = » = mow AANRALTET « « o o - 1
O0il Sight Gauge » « = « « « « « FAANE =T 0 o o 0 00w 1
Plpe .............. H:E'\‘/\“,r ’f ......... 1
Screw(M4—0.7X6) =« = « « - « - - J 1 S I R I 1
Felt(2.3X2.3X11.5) =~ « « o « Y | N LR 1
Felt(2.3%2.3X6) = = = = « = « - 725 ) 72 NI S R R 1
Se‘al Plug « = = ¢ « ¢ o ¢ ¢ ¢ o & g-ii:!:_ ............ 2






LUBRICATING MECHAN!SM(2)

Ref.

&

S OO0 =~ N AN ke LD 8D —

—

Parts
_No_
3100357
3100335
0031831
0090930
3100336
0037668
3100332
0037669
320002
000567

3100356

320003
3100334
3100343
3100331
3150159
0010017

100014
3150151
0065452

3200238
0093617
3200236
3100358

-

Description
0il Tube(Long), Complete Set

0il Tube(4X6X290mm) * « + « -

0il Tube Clamp

Non—Return Valve Unit - « - - =

0il Tube(4X6X 75mm)

0il Tube Joint, Two Way - - - -

01l Tube(4X6X 37mm)

0il Tube Joint, One Way+« - - -
Fitting Stud(Short) - « « « + -

Seal

0il Tube(Short), Complete Set *

Fitting Stud(Long)

0il Tube(4X6X110mm) + + + + -

Lower Shaft Oiling Shower - -
0il Tube(4X6X%31mm)

0il Tube(3X5X450mm) + « +« « -

Pipe Joint

Nut ..............

0il Nozzle for Worm Gear(Long)

Draining Pipe * « « + « « « « &

01i Tube(3Xx5X%X440mm) + « « - -

Suction Pipe Bushing
Suction Pipe
0il Tube(Middle), C. Set

oooooooo

-----

ooooooooooooo

oooooo

ooooo

tttttttttt

ooooo

B (2) 17
Amt .
i I ] Req.

M T (B () - - e e 1
AANNAT ¢ o o v oL 1
-3 3 = S T R R R 12
DT GH) « o« » o 6 o5 oo 1
FANIRAT « o o o o o . 1
MOEHE - - - - 0 00 1
FANIRAT « v v o oo 1
POGRER - » =« =« o v o 4
EMERARGE) - - - - - - 3
INYFU v v e e e e e e 10
WA 7 ) () - - - e 1
EHFRALEER) - ¢« - - - 1
AANSNAT ¢ o o - 0. 1

* TREGHS T « = =+ 0 o 1
FAAWARAL 5 6 5 5w 9
AANNRALT « ¢ o v o v . 1
INATREF « » » =« =+ o . 9
JENIEAF Y R oo 1
cBMWMARLTIE) + ¢ 0 5 0 o 1
HER AT o o v o o o 0 1
FANIRALT + ¢ o 0 0o 0 0 1
BARL T Tz« oo e 1
MAINAL T« o o v 0o v v 1

C RS T () GR) - - - - 1



19

20




VEZ711, 2713-156L-T2A EXCLUSIVE PARTS YIETIERABSG
Ref. Parts
N N Description & £ Req.
1-1 3107050 Presser Foot, C. Set(48) - - - o ;s T ) N
1-2 0064041 n ” (56) «. % s e N e o e W EO§ &
1-3 0064042 ” " (Bl 5 555 0 mmwmom oo
2 001186 Screw(9/64-40X7.8) « « - « - - - HIERY = v 0 0 v 00 v o
3 0063280 Presser Foot Spring+ « « « « « - 2 S T T
4-1 0063283 Locking Pin(48) » + « « « - - - . BV JEAEY = « o o o o W
4-2 0063284 ” (56, 64) « < + + + o A~ e % § W
5-1 0063281 Presser Foot Hinge Pin(48) + « - b Py« « « « - .
5-2 0063282 ” ” (56, 64) - ¥ e & w w
6 005122 Screw(3/32-56%5.5) « + + + « o . ERFe v mvna 5 4
7-1 0093356 Needle Clamp(48) - « « « « « « - BHIEA + « « o o« v o ..
-2 0093357 » (56) < o =+ o 0 o # EREE e & A
7-3 0093358 " (B) + 5 ¢ o » o B e o s s
8§ 3150165 Fabric Edge Guide (Right) - EwEBIXAARGE) - - - - -
9 000533 Washer = + + « =« « ¢ o« o o « « & T/ dr e oo o oo 0 0
10 007627 Screw(M4-0.7X6) = = « « « « « . IERY = o 0 0 0 v 0 0o
11 3150166 Fabric Edge Guide(Left) « - - - - BAFHTARGE) -+ - - -
12-1 3159008 Main Feed Dog(48) « « « - - - . - ;735 ) BRI U
12-2 3159004 » (56, 64Y = + + « « . R
13-1 3159025 Differential Feed Dog(d8) - « + «BEY » = + = = « « « + &
13-2 3159026 ” ” (56, 64) « « m s e e e v 0w u
14-1 3158025 Stitch Plate(48S8) « « - « - « - . BHHPL + + ¢ v 0 0 e o o
14-2 3158026 P (565) - - - - - - T
14-3 3158027 ” (645) « « + + « « o B ow s e e gn e s )
« 15-1 3158028 Stitch Plate(48L) « « « + - - - - BHR - - - ¢ 0 0 e e 0

ot 15-2 3158029 " (56L) ........ M e R m W el e w e e Te d

7 153 3158032 S S R
16-1 3158030 Stitch Plate(48M) « « - « + - - - SHE -+« - o 0 0 e oL

o 16-2 3158031 " (BEM) = = = 5 "$ 5% W 5§ BAEREEE
17 3158021 Stitch Plate(56L-T24) « + « - - - B - v e e e
18 3159021 Main Feed Dog(P=2.5mm) - - - - - %% (v F2.5mm)
19 3159017 Differential Feed Dog(P=2.5mm) - HiEY (v F2.5mm)

.20 3159014 Differential Feed Dog(Middle) (P=2.5mm) ®2£Y (¥~ F2.5mm)

S

1’\.

( "



VE2715P (1)




VE2715P EXCLUSIVE PARTS(1) Y IETI-ERAEEG () 18

Ref. Parts Amt .
‘N No Description fi % Req.
1 3157000 Presser Foot Complete Set(56) « - (FH) - = - = « = « « « 1
9 110004 Screw(M3.5-0.6X8) =« « + + « o - IERY ¢« v 0 v v 0 000 . 1
3 0091725 Presser Foot Spring = = « « = « - £t - S 1
4 005133 Screw(1/8=44X4.5) + ==+ ¢ o« cJERT ¢ v e 0000 1
5 110084 Screw(M3-0.5X4.2) + + « « « « J 1 S A T 3
6 000327 Lock Nut = = = = « + « « « « « . =04l S I I 1
T 003302 Adjusting Screw(1/8-44X11) - «» ~FREHRY + + + + ¢+ 0 o o - 1
8 3157002 Presser Foot Supplementary Plate fA—#iBhi « « « « + = +» - - 1
9 3107306 Presser Foot Hinge Pin =« « « + - e VEY s s e 1
10 3207160 Tape Guide « + * = « = « « « « & FT—=THAR + + 0« oo 0 1
11 001230 Screw(3/32-56X3.8) + + « + « « . JERT o o o v v e e e e 1
12 3150200 Cylinder Upper Cover =+ =« + « + « U F EHN— o o o o & 1
13 3150201 Cylinder Cover(Upper) = = = = « DU HFHN—(L)» = « « - 1
14 000561 Conical Spring Washer » + « « « -« MARFT T e oo o0 o 1
15 270002 Screw(11/64-40X4.2) « « + « « o S A I 1
16 3158038 Stitch Plate(56S) = = = - « - - - BHEL - - - 0 e e e e 1
17 3159026 Differential Feed Dog(56) » + « ~H/iEY « = + = = = « ¢ « « « 1
18 3150202 Front Cover Unit = =« « « « « « -« 'ﬁ’IBﬁ#ﬂ/\-—(iﬁ) """" 1
19 3150206 Cylinder Bracket(Lower) - « = - -3 YU FBRAECF) - - - - - 1
20 000426 | Yiihus 2 @ A s w B 5 55 E 3 TR & e B B 19
21 005650 Screw(M5—0.8X14) « « = « « « « & IERT + o o v o0 000 e 2
22 3150222 Fixing Plate « = « « = « = = - - BER- -« =« -« 1
23 3150207 Cylinder Bracket =« « + « « « « « YU FEffH s « « + » « - 1
24 100019 Nut (M10-1) = = = = = = = = « - =« Fohe oo 1
25 3100115 Cylinder Guide Bar Bushing < = + 7o 3Ir= v = = ¢ o ¢ o o o 2
26 3120113 Lace Guide Bar(Thick) = + - » - - L—AHAFLAR—(K)» » +1
217 3150208 Lace Guide Bar Bracket - - - - - V—AHA FEftR - - - « - 1
28 3150209 Lace Guide = =+ + + + = - - o e s L—ATARF e e 1
29 120030 Screw(M5-0.8X12) « « = = « « « - IEREA S e £ ¥ 33 4
30 3150210 Tape Guide Fixing Plate - - « - - A FEER - =« » =« =+ 1
31 3100652 Tape Guide =« = = + « « « ¢ « & F—THAR s mow o v =« v |
32 110031 Screw(MA—0.7X12) « ¢ + ¢ ¢ « + J o S A 2
33 3150211 Elastic Tape Guide Bracket -+« + - EHERfI&H+» « » = « » « » - 1
Bl » 8 4 R F REGAFB GBS S § 8 A 5 %4 A E RS ARG M EE &8 E RS
35 110103 Screw(M5-0.8X8) = « « + + ¢« o IERT o v v o v v o 00 e 4
36-1 0091166 Folder (B) (Finished size 4mm) - - EHB) (Lt LY ~F¢:dnm) - - - 1
36-2 0091165 r»  (A) (Extra)(3.2mm) + « « - - o (A) (RFEESR) - o 0 0 0 . 1
36-3 0091168 r (D) » (5.6mm) = « -« - - » (D) A 1
36-4 0091169 » (E) » (6.4mm) = + + ¢ - » (E) A 1
31 0063578 0il Reservoir Rubber Cushion Seat T AJEZZE/A « = « « « « o ¢ & 4
18 000009 Nk (M5-0.8) « = = » ¢ + s « = « = g Ty w e &« 8 2 w9 ow 9
39 110030 Screw(M3-0.5X2.6) =« » « » « - - IERT v o0 o oo 0 0o e 1
40 1091132 Air Cylinder (MS-16ND-60) + « + - ZFT I Y F « o o o v o o 1
41 000623 Cashas  « 3 8 5 5 2 %@ BRI T2 S R 9

42 1094026 Elbow Connector (KJLO4-M5) = « « + TATKRARZHF « « « « « « 2



20

VE2715P (2)




VE2715P EXCLUSIVE PARTS(2) SIETALERSERQ) 20

Ref.

g

OO 00 =1 OO e GO D

et

Parts
Na
3150223
3150214
009220
0032719
001459
3101086
0011166
009973
0064245
3120243

000429
009891
160007
3120245
0067025
009877
009947
3150224
3150220
3150219

3150215
110031
3150218
300011
006225
3100361
3200101
260000
120015
0093214

3100362
3100290
0093212
3100363

000321

Amt .
Description e 4 Req.
Elastic Tape Front Roller, C. Setfifm— () + + « - « « - - 1
Elastic Tape Front Roller+ « - -filg—S5 « « « = « ¢« .« . . 1
Screw(11/64—40)(8) ....... jh;kf} ........... 2
Collar(10X16X6mm) « « « + « « - 7 1
Screw(9/64-40X3) « « « - -+ « . . IERT ¢ o v v v v a0 1
Elastic Tape Front Roller Shaft - ffm—Sd#h- - - - « « « « . 1
Front Roller Block =+ « - « - - - gfle—S7ay 2. . ... 1
Screw(Mb—0.8x10) « - - - - « . . 128 S 20 N T U 4
Front Roller Block Shaft - « « ‘fiv—F 7wy JHftdy - - -1
Elastic Tape Front Roller Connectorfim—SfF .« « - - - - . 1
Washer = » » « o ¢ « + o o o o & A Y L T 1
Screw(MS—l.ZSXZU) ....... Jt-‘l"-*j ........... 1
SCFBW(MB_IXB) ......... J.t*"/‘: ........... 3
Elastic Tape Front Roller Holding Shaftfife—S ¥ xdg- « - -1
“Bracket » « * ¢ = = = « « « o o o Foberfs s v 3o oa 9w w 9
Knob Bolt (M10-1.5%20) « « - - - Va4 72 NI R IR 2
Wood Screw(¢5.1X25) « « « « « & p, - A S 4
Elastic Tape Rear Roller, C. Set #m—S () + + + « « « - - 1
Elastic Tape Rear Roller - « « - #o—5 .+ « « . « « . . .. 1
Elastic Tape Rear Roller Shaft -#Hv—Sd. - - - - - . . . 1
Elastic Tape Rear Roller Bracket #u—SHft& « + « « « « .1
Screw(M4-0.7X12) « « « « « « - . IERY » o o o 0 v 0 o 0w s 9
Elastic Tape Rear Roller Bracket Support #n—3atd#-} - « « -1
Washer = = = = = « « & & « &+ & . T/ o ¢ o s o s o o o & 4
Screw(M6-1x65(18)) « « - « - - - IERY ¢ v e e v e e 0w 4
Counterweight, Complete Set * = * NI AU = A ML) + + « -1
Counterweight (3lmm) « » + « - - - ALV 8y IE 1 & MR 1
Screw(b/16-24x15.88) « « - - - - IERY ¢ v v o e e 2
Screw(M5—-0.8X10) = = = « « « + & o 2 I 1
Connecting Rod Ring+ » « « « « - ¢ty Ry 27 o o . L 1
Connecting Rod, Complete Set - - &MEwy F(H) - - - + « + - 1
Connecting Rod - - « « « « « « . 172> 222 NICE TIPS 1
Roller Bearing =« « « « + « « « . =—FRARTYLF e v o o 1
Connecting Rod Pin - - - «» « « gy FEY - ¢ ¢ o 0 1
Oil Witk # % 5 5 5 ¢ 8 o = = 2 » B e oo 66§ s 1



21
VE2715P (PULLER MECHAN| SM) (3)




VE2715P EXCLUSIVE PARTS (PULLER MECHANISM) (3)

Ref.
Na

W o0 =1 O N e WD

(=1

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
217
28
29
30

31
32
33
34
35
36

Parts
Na
3100625
120019
000779
3100006
3100607
3100604
160007
0065398
009604
3100626

0065395
3100605
3100633
0065400

001174
0060109

000306
0065401
0065402

000613

ooooooo

0032921

160001
3100602
3100192
3100623
3100603
3100601
3100600

160003

190007
120008
300045
3100636
3100608
120012

Upper Feed Roller

YIETAERABE Q) 21
Amt .
Description dh 44 Req.
Upper Feed Roller Shaft Bracket » buv—Sd754 vk« -« - -1
SCTEW(Mﬁ_IX].S) ......... .I.I:.‘*‘C:} ........... 4
Knock Pinm» ¢« ¢ = « « « « + &« « & AR/ 8 = A I 2
Seal Plug = = « » « « « ¢« v o« « . ":;li_} oo e W w ® W wm m m % 1
Roller Shaft Bushing(Right) - - - Le—S#E7 vy =2(g) - « + 1
Upper Feed Roller Shaft Lever - « Le—S#jgg- » « « « « « « 1
Screw(ME=1X6) = « « = + « o « & R ww e aw 5 5 5 5 8 9
Collar(14x22X 10mm) =« + » - - - b+ B A T TP S N 1
Screw(11/64-40X5.5) + « « « - - R e v oo v v v e e 9
Roller Shaft Bushing(Left) s bke—SETy ) - -]
Oll Seal " e s s s s s s = = s j—A’}bV—-ﬂ/ ........ 1
Upper Feed Roller Shaft . « - - - to—Sd- - -« o - - 1
Upper Feed Roller Lever Rod, C. Set ke —F L A—m vy RGH) - 1
Upper Feed Roller Lever Rod - - - kv —F v t—uy .. . .1
Screw(9/64-40%x10.3) =« « = « « « BERT e oo v e e e 9
Ball Stud =« « « = » + + + « + « & _]:g—-‘ﬁl/}ﬁ-—p‘:}]\“ﬁ- « o1
Nut « « ¢ « « » © e o s s 4 s = @ ﬂ“,‘! }\ ........... 2
Upper Feed Roller Lever Pin+ « « Fu—F L _—pr - « « . 1
Upper Feed Roller Lever Rod Sleeve L A—pmy FRY—F - - -]
Washer =+ + + ¢ & & « « «+ & & & & ol /s = = s o o s o o 0 1
Upper Feed Roller Driving Rod Pinkw—Smy Ky« « « « . 1
Screw(M4-0.7X4) =« « « « « « ¢ ERF e om0 o6 62 s s o 1
Upper Feed Roller Driving Rod - - Em—Fmy K.+ « ¢« o . 1
Retaining Ring - - - - = - - - - AR YT e o v o 0o 1
Roller Bearing =+ = = « + « « » S RARTYUT o o o o 1

Regulator, Complete Set L v —S A& GH) - 1

Upper Feed Roller Eccentric- - - ke—S=xzx%¥&y « « - « « 1
Upper Feed Roller Regulator » + - Eu—S3HEa% « « « - « - i
Screw("5—0'8x5} ........ Jt*-‘-‘)" ........... 2
Adjusting Screw(M5-0.8X6) BGIRT ¢ v 0 0 e 0 e e e 1
SCTBW(M4"0 7}{8) ........ _I_I:*f‘;‘ ........... 1
Spacer ............ 2/\-—-& .......... 1
Upper Feed Roller Shaft Bracket, C. Set ku—5&75%v}(8) - S
Upper Feed Roller Lever - « « - - kEe—S5L 8=« o oo 1
ScreW(MG_IXZU) ......... _u:*:‘/" ........... 1



22
VE2715P (PULLER MECHANISM) (4)




VE2715P EXCLUSIVE PARTS (PULLER MECHANISM) (4) YIETLERSG @) 22

Ref. Parts Amt .
‘N Mo Description i 2 Req.
1 3100611 Upper Feed Roller Yoke =+ « - - - kte—S5g—2 ... ... 1
2 120012 Screw(M6-1X20) = = = « « « « « IERY « v v 0000 0o 1
3 3100612 Upper Feed Roller Yoke Guide +« » Fe—53—2H A K-+« « +1
4 110009 Screw(M4—0.7X%8) =« « « « « = « R oo 00 v v v 0 e 2
5 3100613 Upper Feed Roller Yoke Pin « ¢+ « kv—S53—»2py - « - « & 1
6 003662 Screw(M6=1X6) =« « « « « « « . . ERY = o v v 0 e e e 1
7 3900133 Cotter Pinm * « = = « « « o « o & gqy | T T U 1
8 006270 Screw(9/64-40%0.5) + « « « « « . IERY = o s v 00 000w 1
9 160001 Screw(M4—0.7X4) « « « « « « « . IERT » o v 0o v 00 s e . 2
10 110011 Screw(M5—0.8X10) = » « « « « « IERY = = e e v o v v e 1
11 0060056 Retaining Ring =« + = = « « « « Ab TN T o o0 oo oy 1
12 3100617 Clutch Driving Shaft - « - - - - TToFh o000 0o o 1
13 3100616 Clutch Driving Shaft Bushing(Left) /Sy F#i7T v = (&) - + 1
14 0065414 Clutch Driving Shaft Bushing(Right) 7S vy F#7 v =2 (F) - -1
15 0065421 Clutch Tension Sleeve » = + - - - 29 9FFavyARY)—F ]
16 000145 Adjusting Nut « « « = = =« « « « . |y b R 2
17 0065420 Clutch Tension Spring » + = « « - TI9FForary g » -1
18 3100628 Clutch, Complete Set =« = « « « « 75 oFH) - = « « + + « » 1
13 3100615 Clutch Driving Lever = - + - « - 259 FREE) -« 0 0o - - 1
20 0095061 = Clutch =« * « « = » « « o « « « & Bipugepor i & 54 § § 5 5 5 9
21 3201277 Clutch Spring+ « « « « « « « « .« 77 4 - at SLAR LN B I
22 0095066 Clutch Spring Seat =+ + « « « - TFGIFNREE =+ o 0 o o )
23 0065417 Clutch Roller « « « « « « « « - J7IvFa—F o 0 0. . 6
24 3100618 Clutch Spacer s = = =« « « « « « . PFTIFAR—H « ¢« o . . 1
25 160005 Screw(M6—1X8) =+ = « « « « « « IERT ¢ o 0 v v e v 0w 1
26 0065415 Clutch Sleeve » + » « « « « « « . PTIFAY—TF « + o v o 1
217 0065418 Clutch Check Plate + - - « - - - 279 FR(E) « « « o 0 - 1
28 007621 Screw(9/64-40X8.5) « - - « « + . B S A 12
29 3150212 Upper Feed Roller « = + « « « « L -t A A S S LR EEE 1



23
VE2715P (PULLER MECHANISM) (5)

@2?



VE2715P EXCLUSIVE PARTS (PULLER MECHANISM) (5) YIETLERBE () 23

Ref. Parts Amt .
N N Description | i 4 Req.
| 0065381 Upper Feed Roller Lifter(Right) - kv —S8BX¥ () « « « - - 1
2 004440 Screw(11/64-40%x8.3) =« « « « « - JERY ¢ v v v 0 v e 2
3 000538 Washer = » & s & s % & © & 3 % 4 IR I I I 3
4 000334 NUL = © © = = = = © s s « « « & « FopRw « ¢ 6 8 % 4 5 5 5.8 9
5 0034979 Flexible Wire Clamp Bushing + « + DA ¥ AT v o+ « « « . 2
6 006075 Screw(11/64-40X6) = » « « « « IERY » v e v v o 0w 2
7 0067126 Lifter Connecting Plate ~ - « - - to—S8rdgk- - - - 1
8 0065374 Upper Feed Roller Lifter(Left) « Fue—S# (&) + « « + « 1
9 0065375 Upper Feed Roller Lifter Pin + « bue—SEXry .« « - « .. 1
10 0095027 Retaining Ring + « « + « « - - . 3 A IV A 2
1 0065376 Lifter Connecting Plate « » « - - toe—FBY -« - 0. 1
12 006038 Screw(3/16-32X2.2) - « + « « « IERY ¢ v v o v v o 00w 2
13 0065407 Roller Press Bar Bracket - « - - Fo—S#chims . - . . - 1
14 005650 Screw(M5—0.8x14) » « « « - - . N |8 S R P 1
15 0065402 Lifting Lever Sleeve =+ « « « « . te—S5p—x2y—F. . .]
16 006411 Screw(11/64-40X5.5) « « - « - . IERT e v v o v v v ooy 1
17 000340 Fipf oo v w w o § 2 ¥ v 8 ¥ & A 2R S 1
18 009931 Stop Screw(11/64-40X26) =« + « « AR WIFET ¢+ v ¢ o v o . 1
19 3100614 Roller Press Spring« + » « « « bFe—F@T K. ¢« o .0 1
20 3100610 P Upper Feed Roller Bracket: - - « Fu—5FS5 459k« « « « 1
21 009753 Screw(M6-1X35) = « « « « « « . . IERY « v v v 00 v oL 2
22 000779 Knock Pin« « « ¢ ¢ « « « ¢« o o AGFED S 8 a8 8w o 2
23 0065405 Roller Press Bar Bushing(Upper) « ko —S#xiEr v = (|) - 1
24 160007 ' Screw(M6—1X6) =« - « « « « « . . IERY ¢ 0 0 0 v o000 1
25 3100609 Roller Press Bar Bushing(Lower) + ko — Sy =2 (F) - 1
26 0065404 Upper Feed Roller Press Bar+ « + ko —SfixiE . « « « . . . 1
27 0034117 Retaining Ring +« « « « « « « + . S A IV A 1
98 000690 SH0D: Pim * & & oo oo om0 0w g ZBhYPEY s s 5 s o0 s 1
29 000613 Washer =+ * « ¢ « « « o« o v o 4 & Dodrd « « o o 0 0 0 0 0 . 1
30 0067111 Upper Feed Roller Lifting Lever + HEHF - + « « « « « . . . . 1
31 000487 Corrugated Washer « « « - « « - . .5 VSRV SR 1
32 170008 Screw(M6-1X9) -« - - - . . . IERY « v v oo o0 o v 1



24

“AS3" DEVICE

F-F TN FN D A e gy Wee, o e e TRy s T W




“AS3” DEVICE

AS3
Ref.

3

QC.DOO‘-JG‘:CJ‘I.-ILLAJMI—“

—

29
30

(1)

Note 1:

F*E2)
Note 1

Parts
No.

1260118

0010073
009960
000669
000600
000009

0013218
006905

0033939

0010108

0010078
0010260
1090115
0010120

009937
1200003
0010143
0010055
0010254
1260119

0011709
1249087
0011340
0010565
0010564
300031
300033
100038
0092232
006910

“UT-27,

“UT-A4" 3R

ASITEE 24

Amt .

Description 4 Req.
“AS3” Device, C. Set(Note 1) - - AS3”“*ﬁ§(§ﬂ)(g§1) ..... 1
Regulator (AW2000) « « « - - - - - VX al—& -« o o o v v o 1
Screw(M5-0.8X16) = « » « + « « « Egshe s v % 6 5 8 5 5 5 a 9
Washer = * ¢ « « o « & « &« o« & & L R I 4
Spring Washer - « « « « « « « . . AT T IIUH ¢ 2 o 5o 2
NGE + o # % 5 & & 9 2 2 ;2 o oo P e e w s 8 8 6 o8 % o 9
Regulator Support « « « = « « « . V¥ LU—BfR - - - - - 1
Wood Screw(e¢5.1x20) « « « « - - FRiF v ww v & 6 5 5% @ 6
Hose Band(1/4inch) + « « « « - - b T NP2 1
Hose Union(NH-512-8x1/4) - F—RAamFire o & 0 6 o o 1
Connector (EC4-PT1/4) - - - « « - =L 3% G 1
Vinyl Tube(4X2.5mm) <« + » « « e L F e NP S
Solenoid Valve, Complete Set BREAGH) oo e 1
Solenoid Valve - - = « « « « « . BRESR » » ¢ ¢ o o ¢ ¢ 0 o & 1
Wood Screw(93.8Xx20) « « « - « » y o 8 SR 9
Cord{Ch= = v ¢ ¢ & % % 5 ¥ 5 5 s BlE) A A s oaoa e s 1
Silencer (MF6-PT1/8) = + « « « « VA B2V S 1
Connector (EC4-PT1/8) =+ « « « - - S 1

Speed Controller (SPC4-1/8)

A—Faykp—5 ... -]
Electric Device, C. Set (for AS3)(Note DASIELAEE () (H2) 1

Control Box Stay =« + « « « « « - HERY 7 2AZXF AL« ¢ - . 2
Control Box, Complete Set - - - - HilgpZE@GH) « - - - - « - - 1
Control Board - « « = « « « « « . BIGIHAR « « - = = = « « « - 1
Knee Switch, Complete Set - AL FGEH) - - v oo e 1
Knee Switch s = = ¢ « « =« « « &+ & Ez/ryaf- ......... 1
Washer =+ « ¢ * « « « « « o« &« & &« L L T T 4
Spring Washer » « « « ¢ ¢ ¢ o o AN T Ty s o o o - 2
Wing Nut (M4-0.7) =+ - - - - « - . k- k il R 9
Knee Switch Holder + « - « « « X A ji-ﬁ‘g{—fﬁ ------ 1
Wood Screw(¢6.8x26) » - « - - - R e e v o a 9

“UT-4" BT ASIEB LY () 2 & HBELRH T,
This shous the parts required when installing “AS3” Device to “UT-2” or
“UT-4” Device.

UT-AD", AS"IE R MY 1) 2B B HERH T,

: This shous the parts required when installing “AS3” Device to “UT-A2” or
“UT-A4" Device.



25

“UT" DEVICE(1)




Device classification BEEOEE

Mark | Trimming Wiper Foot Lifter
Solenoid | Solenoid | Solenoid
o5 | 0011802 3109930 3100571
UT-1 X O X
UT-2 @) O O O weeee Assembled —— FH Y
UT-3 Q O X X eeees Non-assembled — 4
UT-4 O X O
UT-5 @) X X
UT-6 X X X

“UT" DEVICE(1) UTTERE W) 25
Ref. Parts Amt .
N Ne Description o 4 Req.
1 0065373 Lifter Lever +» « = « « « ¢« o .. Mg rv —. . . oL |
) 0093499 Lifter Lever Stop+ + + « « - . . MBS L A—Z by F- - ]
3 004358 Screw(9/64-40x5.6) » + - ~ - . . IERY » o0 o v o0 ¢ 02
4 3100533 Tension Release Lever » » - - - . REEARE - - - 0 o 0 o - . 1
5 120001 Screw(M4-0.7X14) « « « - - - .. ERY e v v v v o0 0oL 1
6 3100526 Tension Release Block+ « +» « « - HEA T ay g - - oo 1
7 007610 Screw(M4-0.7X10) - » « « « . . . IERT - o v 0o o 00w 2
8 3100525 Tension Release Connecting Plate R&B AR + + » « « « + - 1
9 110009 Screw(M4-0.7x8) =+ - - - « . . . IERY e o v o v o v 00 L 2
10 170009 Screw(M4-0.7x4) « + « « . . .. ERY = o e v v 0o 00l 1
11 3100536 Terminal Holder, Complete Set - - B F&EGE) » « « « « - - - .1
12 3100535 Terminal Holder Support - « « « . BeF eI - - - 0 .. 1
13 0063586 Terminal Holder - - « « « « « . . BETE s« « v v o e 0w 1
14 009985 Screw(M2.5-0.45%X10) =« - « « + . IERY » ¢ o o 0 o v o0 2
15 110012 Screw(M4-0.7x5) « « « « o o .. R v 0o v v oL -4
16 0063612 Cord Clamp(4N~-¢6.8) =+ + « - « . A—RITFGF e e v oo o 1
1? .........................................
18 0022836 Synchronizer Positioning Pin + - UL aFEL « « + « v o . 1
19 0022837 Synchronizer Cushion + + « + - - Revarvrrrsoyvay - -1
20 0094387 Tension Release Shaft « + - - - . HAEAM - - - -0 1
21 3100529 Thread Pull-off Eyelet - » « - - RERARE - - - o 0 o .. 1
22 0067101 Thread Pull-off Bar+ + « - - - . KA - 0oL 1
23 0063076 Swing-proof Spring -+ - - - - . . AR AERHIR AR - - - o 1
24 0094433 Collar(4X11XTmm) =+ + + + « - . b A 1
25 001208 Screw(9/64-40X5) - « + « « . .. IERY = v o 0 60 0 v s 0 1
2% Ref. No. 26 to 49 «+--- See the following page.



25
“UT" DEVICE (1)




“UT" DEVICE(1)

Ref. Parts
N Ne
26 3101275
217 001459
28 3101276
29 0094396
30 0033024
31 0063515
32 000690
33 0094390
34 0095334
35 001170
36 3100528
37 3100527
38 110014
39 - 000505
40 3151003
41 3101202
42 110013
43 3100711
44 006035 -
45 000644
46 000322
47 007006
48 0021735
49 0090856

% Ref. No. 1 to 25 ¢+

UT"EE () 25

Amt .
Description in 4 Req.
Thread Pull-off Hook Unit(See table) REEAT7 v 7 (M) (F40 - -
Screw(9/64-40X3) (See table) - + LR (FEBM) +» « « « - « -

Thread Pull-off Hook Unit(See table) %i&EA 7w 7 () (T&8H) - -

Thread Pull-off Bar Holder - - - A&BAMEEREH + + « « « - - 1
Retaining Ring + « - « « « « . A FeF R L8 e 1
Thread Pull-off Lever - - - « « . BREEBALN— . «f
Dowel Pin+ « « = « o o o « o o AP « s s 3 5 w99 @ 1
Tension Release Adjusting Eccentric i@ A K@i wm - - « « -
Swing-proof Spring + « « + + . - HEEARBEE SR+ o 0 - . 1
Screw(3/64-40x12) + « « « « . . BRSPS ¢ 5 b e v wowom oo 1
Tension Disc Separator =+ - + « . REBAM s v 0 e - 0. 1
Tension Post Support = « « « - . REFE - 0o e e 1
Screw(M4-0.7x18) « « « - - . . . JbpeFe = wig & & 5 5 4 % & 2
Spacer .............. 7\4\2._-!}- .......... 2
Looper Holder « » - - « « « . .. —RE e o o o o 0oL 1
Connector Supporting Plate Bfr# s » ¢ ¢ o o o o 0 1
SCTBW(H4‘0.7X8) ........ 11 o . BT AP S 92
Top Cover Thread Eyelet - - - + - MIURE - - « ¢« - - o . 1
Screw(9/64-40X7T) « « « « + « o . RS 5 o o i s 0w e 1
Spring Washer- - « « « « .+ . .. RARZV T T o o o o 1
Nut » « « « + « . e e B P B B R Fphe s o o eenom oo ows 1
Screw(9/64—40XT) = « « « o« o « « JETA s % % 5 & 5 % % % 4 . 1
Thread Eyelet Pipe + « « - . . . RIE/NAT v o o v v e 9
Tension Disc Eyelet + « « - « « . RRFMBIE -+« ¢ = « « » 1

*+ See the preceding page.

Parts No 3101275 | 001459 [ 3101276
2 Needle 24 3E 18
without Spreader pcs. pCs. pcs,
3 Needle 3 4 1
without Spreader
2 Needle 2 4 2
with Spreader
3 Needle 3 5 2
with Spreader




26

“UT" DEVICE(2)

1




“UT" DEVICE(2) | UT'%8E () 26

Ref. Parts Amt .
‘N Na Description A A& Req.
1 0011802 Trimming Solenoid, Complete Set « 81V YL / o FGH) » « - -1
2 0011801 Trimming Solenoid » « + « « - . . FBYVYL AR o 0 5 4 s 1
3 0063579 Solenoid Dust-proof Cover: + « - YL /4 RESEED S— « « . .9
4 000140 Fib v » % & 5 % @ 8 & & 5t 1w o Hwn o v « ¥ 5 8 5 5 5 5. 9 n 9
5 000538 WaShEI‘ ............. 7w '.‘:/"f' .......... 1
6 000597 Anti-shock Rubber » « - « « « . . 54 7=V N T 1
7 0077410 Retaining Ring + - + + « « . . . AP ZYU Y e o v oL 2
8 005650 Screw(M5-0.8%14) « « « - . . . . IERY - v oo v v v v 0L L3
9 3100524 Trimming Solenoid Support: « « « YL/ A KB - » « « - - 1
10 120013 Screw(M6=1X15) « - « « « . . . . ERT e v v o oo v v o 2

11 0063610 Switch, Complete Set + « « « « . AALF(H) « « »+ + « o 1
12 0063607 Switch Support =« + « « < . . .. AAYFBREAHR -+ - - - 1
13 110004 Screw(M3.5-0.6x8) - - « « « . . IR e e o0 v 0 v 00l 3
14 0063606 SRl o wmwmwe % 5 8 5 £ § & 3 S S R 1
15 0063609 Switch Cover - « « « « ¢« ¢« « . . AADFHN— - « o o o .. 1
16 009984 Screw(M2.3-0.4X10) - « « « + . PR e e s e e 2
17 0063608 Switch Guide - « » « « « « .« .. AAYFHALR - - = « o .. 1
18 110002 Screw(M3-0.5Xx5) « « « « . . .. ERT o o v o v v v oL 2
19 0036133 Cord Clamp(5N-¢8.4) + « « « . . A—=RZFF e v o o v
20 000145 ; NUE & = o s o owve et o o 6 00 & 3 o/ T T 9
21 0095388 Plunger Connecting Rod + « - - -« PAAZE7% 4 -1 2 NREE U 1
22 001457 Packing Screw(11/64-40%3.3) - - ERT « - = v v v v .. .. 2
23 0095389 Plunger Connecting Rod Pin - + - T3P %uy REY « + + o
24 3100520 Plunger = « = » + + « « o « v o PRrtSor s ¢ i 4§ » s o]

25 160003 Screw(M5—0.8X5) =« « « « . . .. IERY « o« o v v v o0 2
26 3100532 Solenoid Return Shaft » - - « + JVIAFREY Y%7k « o1
27 0093491 Collar(8X16x8mm) - - - « « . . HMT—o v v oo 1
28 009508 Screw(11/64-40X7.5) + « + « v kXD e« v v v ... 1
29 0095336 Solenoid Return Spring « + « + - JVIARREYANE - « o« . 1
30 180006 Screwed Pin(M5-0.8X6) =« « « + . BleRre o3 ¢80 & o o » 1
31 3100523 Connecting Block(Right) Support Spring @it~ v v ZETINF ]
32 3120157 Connecting Block(Right) - - - - - HETwy 7)) -« o s 1
3 100002 Nut (M5-0.8) = = » « = « « o « . . P ks 5 9 @ e a8 4 3
34 190029 Connecting Rod(M5—0.8X40) - - -k - » « » « = « « « . . 1
35 3100538 Connecting Block(Left) - - - - . EET ey () o .. 1



27
“UT" DEVICE (3)
<

;




“UT" DEVICE(3)

Ref.

b

et ek pd ek
O M B GO D

[am—
-

O3 B2 DD B2 BD PO BD B DD D DD e
OO 00 3 O LN s WO D o W oo

D L O
3 DD e

(5 RIS L)
[= R L R N

o I o = R - Y N - JU R L LY
WO o0 ~1 N W = QOB — O LW oo~

9l
82

Parts
Na
3151006
3151001
110030
3151000
110026
3151008
3100506
170005
3151004
3151020

3100513

3100560
3100501
‘190006
3100512
110024
110025
110023
3100507
3100508

3100509
3100510

130005
3100511

100006
3100503
3100504

130003
3100505
3100515

170006
3100500
3100531

110008

110031
3109930
3100541
0010841

110009

000002

000012
3100546
120007
3100542
170007
3100543
3100549
3100545

110007

3100547

000531
110002

CUT SR (3) 27

Amt .

Description L2 % Req.
Looper Thread Pull-off Eyelet - * — S RAB A K+ + + + « » 1
Upper Knife Carrier Support Spring EXRELT R . - - - . 1
Screw(M3-0.5%2.6) + - « - - . . R mw e s s ¢ 5 5 5 & 6
Lower Knife Carrier Guide - CTAREBHAF « - ¢« - 1
Screw(MS—{]‘ﬁxﬁ) ........ .l.|:$/ ........... 2
Trimming Mechanism, C. Set -UTHEsE) -« ¢« - - - - 1
Lower Knife Driving Lever - s FTARE®BHLR— .« « « « o . 1
Screw(M4~0.7X6) + « « « « « . . IERY o v o v v e v e 9
Lower Knife Carrier« « - « « « « TAREB -« s v o v v v !
Looper Thread Pull-off « « « - - V—RRER AR s e e e e s 1
Lower Knife - = = = « « + « o« « . TFAZ e wow v w woew s w g 1
Supplementary Spring - - - - - - EXZXEBRB AR« o 0 . 1
Upper Knife Carrier - = « + « + EARE o o wwn vy 1
SCTGW(“4-0.?X4) ........ ‘u:*:‘) ..... o s a e e i
Upper Knife » « « « = « « o « « & Bl o o s s o wowowow e s 1
Screw(M2-0.4X6) + « + « « « « . ERD o v v v oo i 0 0. 9
Screw(M2-0.4X10) » » « = « -« « .« BRsFs » o » v 5 5 09w o 1
Screw(M2-0.4%3.5) - « + « « .. IERY « v 0 o 0 v 0 v e 1
Upper Knife Guide » = « « « « - . EAXRHTAR - o 00 0ol 1
Thread Clamp Spring + - + « « + - AEINR - - e e e 1
Clamp Spring Pressure « « « « - e REEI R . - - e il
Clamp Spring Pressure Holder - - &#eI NEMUEAIK - « -« - 1
Screw(M2-0.4Xx4) « - « « « o .. ERTT e o 2 2 o 8 4 o o o s 9
Clamp Spring Pressure Adjusting Piece ¥ I /SRIPEEESE -1
Nut « ¢ = « « = s+ ¢« 4 ¢ o & o o & by it 2 ST O 2
Knife Guide Lever « « = « + « « . AATARLR— « . .. 9
Knife Guide Lever Ring(Left) - - XM A FL =YL F(£) -1
Screw(u4—{]_7)(?_3) R _lf:;‘l".(Ty ........... 92
Knife Guide Lever Ring(Right) * + X AH A4 KL R—Y v 7 (F) - 1
Upper Knife Carrier Spring « + + EXREH/NER« « « « « .« . . 1
Screw(M4-0.7X2.5) =« « « « « « . IR ¢ 6 o o v v o v h .. 1
Crank Chamber Cover » - - - - - - R R e o e e B B ¥ W 1
Upper Knife Carrier Stop « « « « ERXZEBA Ryt « o o 4 . 1
Screw(M4-0.7X5) =« « « « « « . . 1 7 1
Screw(M4-0.7x12) + « « - c cERT s v e e e i e e 1
Wiper Mechanism, Complete Set - « A REEFBGHH) « « « - « + - 1
Solenoid Support = « « « « « . . ) A FIRAR e s @ e - o 1
Wiper Solenoid « « « « « « « . . 7 0 5 TSR 1
SCTCW(“4-0.7X8) ........ lt;i(-; ........... 2
Spring Washer - « « « « « « « . . AT WHR Dsrire o v w5 2
Mt ............... b A N O 2
Wiper Solenoid Lever = « - - . . TANIV ) £ RLA— -

Screw(Mg—O_s)(lO) ........ IR e o o o 0 v oL 1
Wiper Link + +» + « « -« = - -« . . LTSN EEH 2 2 0 w0 wr oo 1
SCTCW(M3_0.5X2.5) ....... _&._*-:‘j ........... 3
Wiper Bracket - » « » « « « o . . TANXT Sy ko oo o 1
Wiper, Complete Set « « « » « « « TA2RHH) » » = ¢ 0 0 v o 1
Wiper Fixing Washer - « « « « . . TANRT % o o o o v 0 1
Screw(M2.5-0.45X6) » « « - - - . IERY « v v 0o v 0L 2
Thread Clamp Spring- - « « . o RBEINER e e e oL 1
Washer = » = = ¢ + ¢« ¢« « &« o« o T/ o o o o o o o 0 s o 2
Screw(M3=0.5X5) =+ « « « « « . . B e m ¢ v x5 o»oa o o 9



28

“UT” DEVICE (4)

‘

@ @ DI @@ ©_ @@ A
_ ] ‘

»
3
[

I

i s - THL YT A




“UT" DEVICE (4)

Ref.
Na

O 00 =1 G o LI D

Parts

~_ Na
3100571

23100570
000070
000162
000016
009865
000676
0011733
009970
000011

000528
000588
000306
0064045
0064046
0035301
0033024
0064047
009853
0032786

0037912

¥R (4) 28
Amt .
Description 5 % Reg.
Presser Foot Lifter Solenoid, C. Set #=BF VL ) 4 k() - 1
Solenoid Suppert + ¢« + - - « . . PG Foof Bl e w o w0 e 1
Hanging Nut ¢« =« « « « ¢« ¢« & o« & . ]%y»j—\y | T S SO, 4
Washer +« » « = « « o o v v o & . DpS/d s o s o o v a o u s 8
NUL = « o o o o v o v v o v W viod IR E R RN 19
Hanging Bolt (M8-1.25x220) R i O N 4
Spring Washer « « « « « « - « . . R IR 8
Presser Foot Lifter Solenoid - - T EF YL )4 K+ - - -« . 1
SCI'EW(MB_IxZO) ......... BERY « ¢ o o v o0 oL 4
Not(M6—1) = » » = o & o o o » 4 o TR 1
Washer =+ « = o « o« o v v v o o W L g T 1
Anti-shock Rubber- - « « « . . . BREIT A - o oL 9
Nut (1/74-40) « « « » « « « « o . . e Row w o ¥ & ¥ 5 K % 5 & 1
Lifter Connecting Rod « « + « « - WxrugEs. - -« ... 1
Lifter Connecting Link +« - - - . tiiaek: T ) IV ST 9
Connecting Link Pin+ - - - « « . M) ey - - . 9
Retaining Ring « + « « - « - . . ALy FYud -« ooy a0
Presser Foot Lifter Solenoid Lever gLy v ) Fri— -]
Screw(ll/64—4(}x6.5) ...... 1 58 3 2R TP R 1
Solenoid Lever Pin « « « - « .« . JVIALRUAR—FY -« v o]
Chaig» = » = = w ¢ » s ¢ & o« « & ﬁ ............. 1



29

“UT/ST" DEVICE




“UT/ST" DEVICE UT/ST' %8 Z4

Ref.  Parts ' Anmt .
‘N N Description it Z4 Req.
1 3109920 Trimming Device, Complete Set « - A2EBEG) - - - 0 0. . 1
2 3100712 Head Cover « - - « « « . . . .. S FHA=E 6 4 v 1
3 0096026 Solenoid Return Spring Hanger - - Xx#4 - « - o o o .. L. 1
4 000554 Washer ............. 9\\/-?//.\, .......... 2
5 110009 Screw(M4-0.7%x8) « « « « « . .. R v v v 0 oo 0L i
6 0011498 Solenoid =« « + « - - v o . ... S S (N R 1
7 000644 Spring Washer» - - « « .« . . ., A7V T Twvre o« o 0 2
8 [}00022 Nﬂt ....... 0 s e s s e j—\y }\ ........... 4
9 3100702 Solenoid Lever + « « « « « . . . JVIA RV ARA—. ..., 1
10 120001 Screw(M4-0.7X14) « « « - . .« . . IEFT e o v o 00 v mw o s 1
11 000417 Packing Piece + « « « « « . . . . Z7ARX—RoFy « « o .. 1
12 10000] Nut ............... j—y 'f\ ........... 1
13 0096025 Solenoid Return Spring + + - - - JVIAFRRYNE « - . . 1
14 0096022 Solenoid Connecting Block - + + - YV /A NEEE - - - . 1
15 0096023 Solenoid Lever Pin » - « « « . . IV /AR R—FY . oL
16 0034293 Retaining Ring - - - « - . . . . AP FYT ool 1
17 003638 Screw(11/64-40x4) + « - - « . . IERY v o o o v v o Lo 7
18 3100703 Collar(6X11X8mm) + « + « + .« . MT— o c o v o0t o v, 1
19 120009 | Screw(M4-0.7x12) - - - . . . .. ILE 3 R 1
20 0096020 Knife Guide Holder - « - - - . . ARABAER -« « o o o o 1
21 0096021 Knife Guide Holder Bracket - - - AATA FERMNE - - - - - 1
22 004475 Screw(3/16-32x7.9) - « « « . . . IERY » v 0 o w0 oL 1
23 120040 Screw(M5-0.8x18) + « - « . . . . IER e o v v b v v 0 0 0 2
24 0096018 Movable Trimming Knife Shaft Unithx Al » - - oo o . 1
25 3100708 Movable Trimming Knife - - - - . A oo o000l 1
26 001227 Screw(1/8-44%3.8) « - . . . .. IERT ¢ o v e 0oL L 2
27 0096027 Movable Trimming Knife Shaft CollarBh A 2B H5—- - . . . . 1
28 3100707 Fixed Trimming Knife Shaft - - - BEEA2d: - - - « « . .. 1
29 3100710 Thread Clamp Spring (Lower) - - - RBEIARRX(F) e v« - v o 1
30 0096013 Knife Press Adjusting Spring - - AAERENFK » « - - - . 1
31 0096012 Fixed Trimming Knife Spacer - - - BEAAZAAR—H .+ « « . .. i
32 0096010 Fixed Trimming Knife + - - - .« . BIEAR + -« « « v o o L., 1
33 001196 Screw(1/8-44%6) + « - - . . .. IERT e v 0 00 v oo u L, 2
34 005112 Adjusting Screw(3/32-56X5.5) « « FWEHIRT + « « « o v v\ .. 1
35 3100709 Thread Clamp Spring+ « + + + - . AREEINR - oL 1

36 3100717 Finger Guard + « « - - « . . .. TAYHH—F - -« -0 .. 1



30

“UT-A" DEVICE (1)

for “ST-A"

Device
W




30
Amt ,

Req.
il

“UT-A" DEVICE (1) UT-ATSEE (1)
Ref. Parts
N No Description b 4
1 0065373 Lifter Lever =+ + « « « « v « o . XL oN—. . . ...
9 0037912 Chilg = s » # 5 s % & & % % & 4 5 R I
3 0093499 Lifter Lever Stop = = « « « « « & i Y DA TS 3 MR
4 004358 Screw(9/64-40X5.6) « « « « - + IERY ¢ 0 v o v e v
5 3100533 Tension Release Lever = = « « + - HARABE . - - o - o o . .
6 120001 Screw(M4-0.7X14) « « « « « « . . IERY « v o 0 o o0
7 3100526 Tension Release Block - - - « « AEA Ty oo o
8 007610 Screw(MA-0.7X10) « « = « « « . . ERY « oo o 0o oo
9 3100525 Tension Release Connecting Plate A& AGEREMR - » « - » « -
10 110009 Screw(M4-0.7x8) - « « « « + . . IERY + = s o v v 00
11 170009 Screw(M4-0.7%x4) - « « « « .« . . IERY o 0 o e v 0 o v L
12 0094491 Cord Clamp(2N-¢3.4) - « - + « . S—FJ3FT e o v o o
13 110012 Screw(M4-0.7X5) =« « « « « « . . IERY « o o v 0o v 00
14 0022836 Synchroniser Positioning Pin + + BT aFEL v ¢ o « « .
15 0022837 Synchroniser Cushion + + « « « - Ryvarveyrryvray -
16 3151010 Air Wiper, C. Set(2) - « - -« - . ITIANGHL) « » -+ &
17 3151011 Air Wiper Support « « « « « « « . ITITANER s - - -
18 3151012 Air Wipep » « = = = «“v % o & & & LTI AR » v o ommwon
19 000538 P Washer ............. 7 y:‘/.}r .........
BD ¢ 5 2 S F O RN x n e om e e S EE S F 5 e s e
ZL 2 8 8 % S0 3 5 %% & 0 s w'e v 5w a G E WS F K S E e e e . e e
Rl T T T S
23 # 2 3 R A BHHF A v m mw x s n s e A BECEE L EF e n e
T T A
25 3100529 Thread Pull-off Eyelet + - - - - RABARE - =+« o .
2% Ref. No. 26 to 52 «-+-: See the following page.

Device classification ¥EOREE
Mark Trimming Wiper Foot Lifter

_Cylinder | Cylinder

AL 1091002 —— 3201035
UT-Al X O X
UT-A2 O O O (@ IEEREE Assembled —— FH Y
UT-A3 O O ¥ X +++++ Non—assembled — #EL
UT-A4 O X O
UT-A5 O X X

(%) U#)\"HI7%%H'HEUC*&0‘C:BUIT:‘/U VERFRHLTWER A,
Note:For Wiper, the air blowing system is used instead of Air Cylinder.



30
“UT-A" DEVICE(1)




“UT-A" DEVICE(1) UT-A"$8 (1) 30
Ref. Parts Amt .
‘N Ne Description i 4 Req.
26 0067101 Thread Pull-off Bar+ - - = « « REEAE . o o o 1
27 0063076 Swing-proof Spring « « « « « - . AR AN R o - . 1
28 0094433 Collar(AX11XTmm) =« + = « « « » BMT— o v o o v v e 1
29 001208 Screw(9/64-40X5) - - -« « + . . IERY » o v o o0 v v L 1
30 3101275 Thread Pull-off Hook Unit (See table) %R&EXA 7 v 7 (J) (T30 - -
31 001459 Screw(3/64-40X3) (See table) - - kXS (FHEBM) » « « - + -
32 3101276 Thread Pull-off Hook Unit(See table) $&EA 7 v 2 (W) (F8H) - -
33 0094396 Thread Pull-off Bar Holder - - - REEASERER - - - o o . . |
34 0033024 Retaining Ring - + + « « « « . . ARy e v v oo 1
35 0063515 Thread Pull-off Lever - « + « « BEEALNN— . o oL L, 1
36 000690 Dowel Pin+ - « = « « « o o o .. IEAEY « « o oo v v 0o 1
37 0094390 Tension Release Adjusting Eccentric FERA Rz e - . . L]
38 0095334 Swing-proof Spring - « + + « - . RER AR SR« + 0 0 . . 1
39 001170 Screw(9/64-40X12) + « « « « .+ . IERT e oo o 0 000w L, 1
40 3100528 Tension Disc Separator - - « - . HBEEAM -« - - - - 1
41 3100527 Tension Post Support =« « « - -« & RFTFHE - =« o v oo 1
42 110014 Screw(M4—0.7X18) « « « « « « . . IERY = ¢ o 0 0 0 v 00 0 2
43 000505 Splger = ™ @@ s 5% % § 8 3 & St o s e & % 9
44 0094387 . Tension Release Shaft » « « - - - HRARAW e - - e e o e . 1
45 3151003 Looper Holder « « « + « « « « . . S 1
46 3100711 Top Cover Thread Eyelet « + « - - BRURE « » « « o 0 .. 1
47 006035 Screw(9/64-40X7) « « « « - - .. IR - o v e v v oo 1
48 000644 Spring Washer » « « « « - « « . . ALY T Ty o o o0 1
49 000329 Mok » 3 » s B v 9SS T T & § i e s TR E T T YT 1
50 007006 Screw(9/64-40%x4) « « « « « - . . B S I T 1
51 0021735 Thread Eyelet Pipe - - + « « « . RIENRAT o o o o 00 2
52 0090856 Tension Disc Eyelet » - « « « . . HFTMAE - - - - ¢ - . -

% Ref. No. 1 to 25

See the preceding page.

Parts Na 3101275 | 0014593101276
2 Needle 2@ 3@ 1
without Spreader pcs. pCs. pcs.
3 Needle 3 4 1
without Spreader
2 Needle 2 4 2
with Spreader
3 Needle 3 5 2
with Spreader




31
“UT-A" DEVICE (2)




“UT-A" DEVICE (2)

Ref.

3

|

OO 00 3 T T B GO BD e

—

Parts
No
1091002
0010340
0010057
0010143
000389
0014120
3100567
120001
0096355
005650

3100524
120013
0063610
0063607
110004
0063606
0063609
009984
0063608
110002

0036133
000145
0095388
001457
0095389
3100520
160002
3100532
0093491
009508

0095336
180006
3100523
3120157
100002
190029
3100538

UT-A"EE (2) 31
Ant
Description & £ Req.
Trimming Cylinder, Complete Set - P I IVY N ) R 1
Trimming Cylinder « - - « « . . . DI S 1
Elbow Connector (EL4-PT1/8) . - . :::;1/7,7’:1:}:;:5 ....... 1
SileﬂC'er ......... . .-B-,f]/_/-lj- ....... 1
Spacer ............. x./\-——'y- .......... 1
Anti-shock Rubber » « - - . . . . 24 T 7 1
Collar(10X19x9.4mm) «+ + « + - . HFme « v w5 v w6 4 5 1
SCTEW(M4“0.7X14) ........ _Lt_*\:) ........... 1
Cylinder Bracket « - - - . . . VI ETSE R - .. 1
Screw(M5-0.8x14) + « - « . . .. JEFREF € 4 5 5 0 v v » x w s 3
Trimming Cylinder Support - bl S i~ IR 1
Screw (M6-1 X 15) ......... _L[:* ........... 2
Switch, Complete Set = + » - - . AAYF ) « « « « o o .. 1
Switch Support -« -« . . . . .., ALY FHRAR - « « - - - 1
Screw(M3.5-0.6x8) - - . . . .. IR e o 0 0 0w v v v 3
SHiteE @ o wmwe v v « ¥ § 5 3 3 AASTF « o v v e v e .. 1
Switch Cover =+ + - - « « . . .. AAYFHNA— - ¢« o oL 1
Screw(M2.3-0.4%10) « + « - . . . IERT e o oo v o0 o0 L 2
Switch Guide - « « - - . . . .. AALYFHALR - « ¢ o oov 1
Screw(M3-0.5x5) « - « . . . .. 1= 5 T 9
Cord Clamp(5N-¢8.4) - « « . . . S RHGEF s 5 5 5 5 b 1
Nut « ¢« - ¢ « ¢« ¢ o o o o 0 . .. 'j-‘:y ]5 .......... . 2
Plunger Connecting Rod - - - - . TIV vy R oo 1
Packing Screw(11/64-40X3.3) + -ZEXR « v v o v v v 0 . . . 9
Plunger Connectmg Rod Pin + - - 75> Pruy ey ... .
Plunger = « « « « < « o « o o . . T 1
Screw(M4=0.7X5) « « « « « « . . IS, o o o w0 8 % g 9
Cylinder Return Shaft - - « « . . PANZ - T R |
Collar(BXIBXSmm) ....... T TF e o oo e s 1
Screw(]_l/ﬁ4-—40x7_5) ...... J.]Z‘.’?*?‘/“ ........... 1
Cylinder Return Spring + - - - - ) ;fjfggsxzﬁ;k ------ 1
Screwed Pin(M5-0.8x6) - - - . . BRI o s s o 5 o6 w3 1
Connecting Block(Right) Support Spring ﬁg:ﬁ: YIERITNZR -]
Connecting Block(Right) - cHERETe () - e - 1
Nut (M5-0.8) « = « « + « - . vy Ris % & & 5 n o = o » 2 3
Connecting Rod(M5-0.8X40) - « -HEEkE - « » « - - . . . . . 1
Connecting Block(Left) « « - - . HET ey &) o0 - 1



32

“UT-A" DEVICE (3)

9




“UT-A"_DEVICE (3) VA E (3) 32

Ref. Parts Amt .
No  Na Description o £ Req..
1 3151006 Looper Thread Pull-off Eyelet - - N—WNREARE - + -+ . . 1
Z 3151001 Upper Knife Carrier Support Spring I 2 ABEEZAR -+ o .. 1
3 110030 Serew(M3-=0.5%2.6F « v « ¢« « ¢ 5 1 72~ < S 6
4 3151000 Lower Knife Carrier Guide- - » + F 2 oo e F o < S 1
5 110026 Screw(M3—0.6X6) « « « « « o . . 123 37 R T T 9
6 3151008 Trimming Mechanism, C. Set - - . UTHHGE) - « - -« - .. 1
g 3100506 Lower Knife Driving Lever- - + - Fx AL R— . o oL 1
8 170005 Screw(.\{al*ﬁ.?xﬁ) ........ R« o 0 0 L. e e e 2
3 3151004 Lower Knife Carrier- « - - - . . FARE -« v o 0oL 1
10 3151020 Looper Thread Pull-off - « + . . A=A AR - - v oo . 1
11 3100513 Lower Knife « « - - - « o o . .. TAZR e o o o0 oL 0L 1
12 3100560 Supplementary Spring - - + - . - LEAZE#BIAR - . ... 1
13 3100501 Upper Knife Carrier- - - » . . . LAREE H onomowoww oy 1

14 190006 Screw(M4-0.7x4) - « « « . . .. IESRP » w e w9 @ W& E &, 2
15 3100512 Upper Knife - - » « « . o v o L. EAER b o ww 1
16 110024 Screw(M2-0.4x6) - - « « . . .. R e o0 o v v 000 o 2

17 110025 Screw(M2-0.4X10) » - - « - . .. R e o 0 v v oL, 1
18 110023 Screw(M2-0.4X3.5) + - - . . .. IERT - - 00 oo oL =1
19 3100507 Upper Knife Guide « + « - « - - . EXZHT AR - 0 0oL 1

20 3100508 ° Clamp Spring - - « « « . . . .. BRI - ... S |

21 3100509 Clamp Spring Pressure - + « - . . RIS - - o oL L 1

22 3100510 Clamp Spring Pressure Holder - - REINFICWAHE » - -+ 1
23 130005 Screw(M2-0.4x4) « « . . . . .. ERT e ov v v v oL 2

24 3100511 Clamp Spring Pressure Adjusting Piece RBeI SRR -1

25 100006 Niit > v oo om0 % 9 & 4 3 = 3% y ol B e 2
26 3100503 Knife Guide Lever - « « « - . . . AZABALRFLA—. « . .. 9

27 3100504 Knife Guide Lever Ring(Left) - - AATARULA—Y 27 (F) - 1

28 130003 Screw(M4-0.7x7.3) - - « . . .. R s % 5 6 oominow s 2
29 3100505 Knife Guide Lever Ring(Right) - - 2 24 A FLAR—Y o7 (h) 1

30 3100515 Upper Knife Carrier Spring « « - | 2 FATPUF S R oo omow e w 1

31 170006 Screw(M4-0.7x2.5) « « « . . .. IERY o o o v v v 0oL, 1

32 3100500 Crank Chamber Cover » - + » + « . FhhI— ¢ ¢ o 0. 1

33 3100531 Upper Knife Carrier Stop « - - » | 2 HEA RGP 2 « 5 5 » 1

34 110008 Screw(M4=0.7x5) - « . . . . .. IERT e e v v v oL 1

35 110031 Screw(M4—0.7x12) « + - « - . .. IERT = o0 0 v oo oL 1



33

—
-
—
Lid
[&]
=
L
=
E
5
—
e}
a

“UT-A2/AS3"

33




“UT-A" DEVICE (4)

Ref.
Na

1
2
3
4
5
6
1
8
9

10

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
217
28
29
30

31
32
33
34
35

Parts
_No_
0010073
009960
000669
000600
000009
0013218
006905
0033939
0010108
0010264

3201035
3100667

120001

0014120
1091050
3201037
3201036

120013

000425
0010057

0010343
1090012

009880
0010143
0010263
0010119
1090011
0010254
0010368
0010869

0010261
0010260
1030100
1090013
1200003

UT-A"EE (4) 33
Amt .
Description & 4 Req.
Regulator (AW2000) « » » « = = » - L¥alb—HF - oo 1
Screw(M5—0.8X16) = « » = « « « - IR e v v v v e e e e e 9
Washer = ¢ + + « = ¢ o « ¢ « =« = T/ F o ¢ o s o o & 0 o o 4
Spring Washer « « « ¢ ¢ « ¢« ¢ o AT NPy = = = » 2
Nut ............... -j—xy [-\ e 4+ 4 % s & s e s e = 2
Regulator Support « « = = = « + = V¥ L—FRfHR -0 0 1
Wood SCIEW((I?S.IXZU) ...... *;‘IQ\:/" ........... 9
Hose Band ............ Jj‘{-.—}j{:/ l\" oooooooo l
Hose Union(NH-512-8X1/4) + « + + F—AL=F = = ¢+ ¢+ - 1
Connector (EC6-=PTL/4) « + » « + s ARFTH + + « = = = o o v & 1
Presser Foot Lifter Cylinder, C. Set H=HE XL V¥ GH) - - 1
Cylinder Stop Collar + = + =« YU F A by XHhT—" + -1
SCTEW(M4“0.TX14) T T ﬂ:j{w‘) ........... 1
Rubber Cushion <« « « « = = - - - b ii= 1 AT 1
Air Cylinder (EMD-SDW-25-30) + « - #—EHF T Do F - -« ¢ « - 1
Cylinder Rod Chip+ + « + « « + + ¥V HFuy FFy T« +1
Cylinder Bracket + « = « = - - - Y UVFEfHE- + - - - - - 1
Screw(M6—=1X15) « « « ¢ + = ¢ o » T O
Washer =« = =+ = ¢ ¢ « « ¢ &+ ¢+ = A A R 2
Elbow Connector (EL4-PT1/8) - - AR IRIZH - = + - + =« ¢ 5
Solenoid Valve, C. Set(UT-A2) - - |EERGE) - - « =+« - .1
Maﬂifﬂld ............ -;7:_7:3.)‘[,}3 ........ 1
Wood Screw(¢4.5%X40) « - - - - - y, & 720NN RN 9
Silencer (MF6-PT1/8) « » « « « « = L2 0 72V% AR R 2
Connector (EC6-PT1/8) = - - - - - =8 B % S 1
Seal Plug ............ }57-‘7"7’-':5-51’ ........ 3
Soleauid Yalve = = = = omw WRESR - ¢ - b s s 4
Speed Controller (ESC4-PT1/8-0) + A¥—FK=av hp—F - ¢+ <3
Cord(A) ............. 1 F(A) ........ e
Cord(B) » = = « « « « « + o =+ = 2—R(B) - ¢ ¢ ¢ 0 s e e 1
Vinyl Tube(6X4mm) - - - - « « -« T Y & SR TIPS
Vinyl Tube(4Xx2.5mm) =+ « = - - * B S F e v oo o o v
Solenoid Valve, C. Set(UT-A2/AS3)BREFRGEH) - « « =+« » - 1
Manifold ............ -?;7;!-}1,}3 ........ 1
Cord(C) » = + = ¢ o =« o+ = = S—R(C) + v ee v 1



34

“UT-A4/ST-A" DEVICE

—J4
5

7L

%




“UT-A4/ST-A" DEVICE

Ref. Parts
Mo Mo
1 3109921
2 3100712
3 3001001
4 000644
5 009747
) 3001003
7 1091006
8 000623
9 0010019
10 0010258
11 0036133
12 110012
13 3001002
14 0096022
15 0096023
16 0026438
17 003637
18 003638
19 3100703
20 120009
21 0096020
22 0096021
23 004475
24 120040
25 0096018
26 3100708
21 001227
28 0096027
29 3100707
30 3100710
31 0096013
32 0096012
33 0096010
34 001196
35 005112
36 3100709
37 009749
38 1090002
39 0010263
40 0010119
41 0010057
42 0010254
43 0010260
44 0010261
45 0010143
46 009880
47 1200071
48 1200007
49 1090012
50 1090011
51 3100717

UT-M/ST-A"$ 34

Amt .

Description & 4 Req.
Trimming Device, Complete Set - - ARFEGE) » - o 0. LT 1
Head Cover « - - « « o . o L . . NYRHNR—- 0oL 1
Cylinder Bracket Holder » « - - - D R 80 0 = IO 1
Spring Washer - - «» « « . . . ., ATV T Tyv% o o0 4
Screw(M4-0.7X10) » « - « « . . . ERY e o o v oo oo 9
Cylinder Bracket + « « « « . . . VAUV §: "0 v - 1
Air Cylinder (MS~10-ND-30-P) - - . LFYDFT « « = s 45 4 a 1
Gasket =« - « « « « o . L. ... e T R T P 3
Universal Elbow (M-5UL) + « - - . e e 7. 7Y - P 1
Connector (SA-2.5L) - « . . . . . =S - 9
Cord Clamp(5N ¢8.4) - « . . . . = Sl S 7 o 9
Screw(M4-0.7x5) - « « . . ... IERE » s o 0 v s 0 0w 9
CylinderLink-~----'°-~“/D‘/¥‘U‘/? ------- 1
Cylinder Connecting Block - - - R £7 - = I 1
Cylinder Lever Pin - - - - . . VY UELAR—FEL e .. 1
Collar(4XT7.4X5mm) « = « « « . . s B R 1
Screw(1/8-44%2.5) « « « . . . . RS o o v v 00w ... 1
SCTBI(11/64_40X4) I il o & @ @@ 4 o v 5 o 7
CO'llar(BXIIXSmm) ....... by o R s T 1
Screw(M4—0.7X12) ........ IR % % % b % v omow « 1
Knife Guide Holder + - - . . . . ARABARE « « v o o 1
Knife Guide Holder Bracket AATA RERAE « - « « 1
Screw(3/16-32X7.9) « « « « . . . IERY e o v o o o o0, 1
Screw(M5-0.8X18) » « « « « . . ., IEREP e o v v % v 5 % 5 55 9
Movable Trimming Knife Shaft UnitBh X Xggh(k) - - -« - - . . 1
Movable Trimming Knife - . . - BIAZ s oo o s 5 5 % 1
Screw(]/8—44x3_3) ....... _|_|:$~:} ........... 2
Movable Trimming Knife Shaft Collar @2 2EHTF— .. .. 1
Fixed Trimming Knife Shaft - - - BEA M- - .. .... 1
Thread Clamp Spring(Lower) - - - RBEINR(F) e e ¢ v v o 1
Knife Press Adjusting Spring - - ARIERENR « « « o o o 1
Fixed Trimming Knife Spacer » - - BIEARRR—% . . . . . .
Fixed Trimming Knife - « « . - . BEAZR« « « v oo L. 1
Screw(1/8-44}<ﬁ) ....... . Jt*?‘/" ........... 2
Adjusting Screw(3/32-56%5.5) - - RETRY <« - oL, 1
Thread Clamp Spring« + -+ « . . R IR . . 1
Screw(M4—0.7X16) « « « + « « . ., | . .9
Solenoid Valve, Complete Set - - MREH () - + + - » « . . . 1
Connector (EC6-PT1/8) - - - . . . SHH s v o B e 1
Seal Plug s « « o « « o« v v . .. APSFSF 0o oo .. 9

Elb®w Connector (EL4-PT1/8)

Speed Dontroller(ESC‘d—PTl/B*D)
Vinyl Tube(4X2.5mm) +« +» « - . .
Vinyl Tube(6X4mm) + « « « . . .
Silencer (MF-6PT1/8) -+ « « - . . .
Wood Screw(¢4.5x40) + - « . . .
Cord(J) .............
Cgrd(D) .............

CIRREE S E i w ow s e 3
-zt"-—}:‘:x:/hn_.‘—j. + e e 9

l:*‘:___}l’}.{,f 7’ --------

Bl e o v o ¢ 4 4
P i v s @ @ 3 & o 2
P, b e . 2
TR} »» 255 5.2 « = 1
FI—=FM) + v o wwww ow s 1
= o | O 1
%mﬁ: ........... 3



35
EXTRA PARTS

VE2713-148S-K3N
156S-K3N

VE2713-148S-K4N
156S—K4N

VE2713-148S-TIN
156S-TIN




EXTRA PARTS Y88 35

Ref. Parts Amt .
N Na Description i 4 Req.
1-1 3158016 Stitch Plate(48S) « « « « - . . . SR>« o o o v ..,
1-2 3158017 » (565) + ¢ « o s v = « Bo% w5 w4 e e ow e ow
2 3101320 Fabric Guide(Left) + « « « « « . BHARGE) -+« o 0.

3 3101321 Fabric Guide(Right) » « « - « « . HHARCE) <« =« o .

4 001228 Screw(3/32-56x3.2) « » - - . . . IERY e v 0 v 00w o 0L
-1 3158009 Stitch Plate(48S) « « - - - . . . 7 SR TR RPN
-2 3158012 " (568) = « s « & = o » B o2 5 8 8 @ % %% & oo s
6-1 3159020 Differential Feed Dog(Middle) (485) B « « « « o . . . . .
6-2 3159019 n ] ” - (SBS) M. w R R EE e
7-1 3158034 Stitch Plate(48S) - « « « . . . . EHR « - - o o oL
Vit 3158035 ” (565) ........ O T,



28

36
1

Semi-submerged installation

Fxk)

(

(2L
e
=3
o
-z
o=
[
><
Lid
=
=
e
i
‘=
i
Ul
=
—_—
=]
et
=&
£4
o




THREAD STAND & SUPPORTING BOARD

Ref.

&

OO0 O s G D

[a—

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
317
38
39
40

41
42
43
44
45
46
47

Parts
No
9620656
9620669
9620670
9620671
911004
910004
9620673
911006
9620674
911003

9620675
930054
910005

9620676

9620677

9620666
911007

9620678

9620679
930055

9620680
9620681
9620682
911005
911008
3620683
3150133
110028
0063009
180008

000528
000667
000011
3100036
006305
000070
009858
000162
0020064
0063010

000016
3100008
180009
3200242
000541
110009
3000010

RIBRUZTIR 36
Anmt .
Description At £ Req.
Thread Stand, Complete Set(6 Spools Type) HAIE ) (64581
Column C&D ........... 351\;}‘:*’ S e e e owow e 1
Column Pipe (Upper) = « « « « « . ASANRALF(E) e - - e 1
Thread Hanger (3 Spools Type) - - AV Y RAVH BELE) -« -9
Screw(MS—B-SXIZ) ........ J.h*:\/‘: ........... 2
Nt = = = # & s om0 5 w0 o o a -j—-\y Fe o o o o v o o .. 15
Column Pipe Connector « - + + « - AFTANLTHFE - ¢« - . . 1
Screw(M5-0.8X13) = - « « « « . . ERT e v« ¢ 5 5 5 5 5 4 3 9
Thread Guide Holder - - - - . . . FREBARAY -« - - o L. 1
Screw(M5-0.8%30) - - - « « . .. B ww v ¢ ¢ v 5 5 4 3 3
Column Pipe (Lower) - - « « « . . AFEINAL(F) e o v » + & 1
Washer ............. 7 ‘,‘/'.‘;/'\’ .......... 1
Nut « ¢ « o &« « o & o 4 v o o + . -j—y ]\ ........... 1
Thread Guide Bar - - - « - « . . HRBENTE- - o oL 1
Thread Guide Bar Bracket I 3=~ -2 - - P 1
Thread Guide =« + ¢ » « « o« o o . ;ﬁ.%l}q ........... 1
Screw(M5-0.8%6) =« « « - « - .. R s v v v v s 9
Spool Cushionm+ « « - - « « . .. ART—AT9al/« « o« » 6
Spgol Pip+ « ¢« « « ¢« &« « ¢« o . . Rj—)bﬁ ......... 6
Spring Washer+ » - - « - . . .. AFZYUT Dy oo o 6
Spool Mat » ¢ + = ¢ ¢ ¢ ¢ o o & & X7‘—"}lf“?‘j’ }\ ....... 6
Spool Seat Disc» « = - - + « . . a0 || R 6
Spool Holder Stay+ + + « « - « . AT—nNFAFET -« o . 9
Screw(M5-0.8%10) « « « - « . . . fEfido w5 & § & ¥ § 3 9
Wood Screw « *  « « = « « o o . AT @ o S e v m ok x 9
Spool Holder(3 Spools Type) - - - AT—NHENE QEALH) - 2
Belt Cover = = + ¢ o « « o o & & .r\‘:;l/}.;b}{-_ ........ 1
Screw(uﬁ—lx46) . RS RN lt*:‘;; ........... 2
0il Reservoir Rubber Cushion - - e ] - T T T 4
Setting Screw(M6-1x63) - - . - . T RT » »w e v w5 3 4
Washer « = = « ¢« ¢ ¢ o & o « 4+ . 7 \y:‘/.v .......... 8
Spring Washer - - - « « . . . .. RZYTTyvd - = o o 4
Nl » 2 2 & o = % wowm @ & 358 FAR e & % 5 % 8 & % & e 4
Belt Cover(Lower) - « « « « « « . NRWVBEIHNR—(F) e =+« o 1
Wood Screw(¢5.1x20) + « - « « ARET = » v 6 6 s 5 5 4 5 « 3
Hanging Nut = » ¢ ¢« =« ¢« o ¢« o 4 . ".ﬁ U ]\ ......... 4
Hanging Bolt (M8-1.25X75) « = « « BUKA R » « + « = « 2 o . 4
Washer + « « « « « ¢« o« v v + . . L 8
Supporting Board Rubber Cushion - AT AEE + « » « + « - . 4
Supporting Board Rubber Cushion(Lower) R RITAEE(F) -+ -4
Nut « « = = « & L I T S -)—\:, }. ........... 8
Supporting Board =+ + ¢ - - - . . i 2
Setting Screw(M6-1x16) - « « « - i 25 By a0 S O 4
Chain' Guide» & v « & ¥ & & - « o AR s o9 5 5% 44 1
Washer » = ¢ © o & ¢ v o 0 o o & U\y:‘/? .......... 2
Screw(M4-0.7x8) - - « . . . .. IERY + v v 0o v e 0w 2
Looper Threading Bar - - « « .« . V=N« v o e e e 2




37

VE271 3 CLASS LIST of MAIN SPARE PARTS (XE#MHRY X })

Main Parts | Needle Presser Stitch Differen- | Differen—
Foot, tial tial Feed
Clamp C. Set Plate Feed Dog | Dog(Middle)
Mode ls # 1k X W (M) | et wmEh %X Y|P FE Y
VE2713-148L-TIN 0_093356 3107334 3158005 3159016 3159013
148S-TIN(E) ” " * 3158034 " n
1485-K3N(E) ” ” *3158016 "
1485-K4N (E) " ” *3158009 ” *3159020
156L-TIN 0093357 3107332 3158006 -3159011 3159012
1565-TIN(E) ” " *3158035 " "
1565-K3N(E) y 7 [*3158017 ”
1565-K4N(E) ” " *3158012 " *3159019
156L-T2A » » 3158021 3159017 3159014
164L-TIN 0093358 3107336 3158007 3159011 3159012
2711-148S 0093356 3107050 315802~5 3159025
148L (E) ” 7 |%3158028 "
148M(E) o ” * 3158030 "
1565 0093357 0064041 3158026 3159026
156L(E) " " *3158029 ”
156M (E) " P k3158031 v
16485 0093358 0064042 3158027 "
2715P-1568 L0093357 3157000 | 3158038 "

() E)OHVWTWIRBERBERECH LY EIRA. *OBHEIBEELSTT.

Note:The models with (E) are not mass produced.

The Parts with % -are extra.



y 7
Main Fabric Fabric Fabric Fabric
Guide Guide Edge Guide Edge Guide| Looper
Feed Dog | (Left) (Right) (Left) (Right)

CEE- SR EEICEE TR FOR) | BAEAAF(R) | BRH4KCE) [ — %
3159008 3150127 3150126 / 3109300

» " ” "

7 h3101320 |%3101321 =

W = " » ”

3159004 3150127 3150126 / "

” I/ ” ”n

» 3101320 (43101321 "

= - - - / -

3159021 3150127 3150126 "

- 3159004 ” » "

3159008 3150166 3150165 "

” " ” ”

» » » ”

3159004 ” y ”

” / » ” ”

| » » y

| y ] ]

o " n » n

37



38

WARNING LABEL & = ~<JL
LABEL Parts No. Description
7 X m i 4
Acwron/\
and safety devices.
Betfore threading, changing needle,
cleaning etc. switch off main switch.
AR
B{BHTHHET D,
-2
amnmesaroC il | 290143 | mHmES~n
BEZEY-THS. %
BU.RE PO,
RRCRBETDICL, -
(ASEEZE] c0h - iRT5L 20,
*_E BEA{yFEg- i, ]
A DANGER 5410 THLMITE S & DANGER : WARNING OF ELECTRIC SHOCK BY
' = ks HIGH-VOLTAGE
To open this cover, 390144
turn off power REBEAEES
supply and wait :
more than 5 minutes
before opening.
| “Be sure to conmect earth line.”
390145
T—AF=0
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
B MER T
EYE GUARD : TAKE CARE NOT CAUSE INJURY
Y 4 4 TO EYES
= 390147 | BELT COVER : DO NOT INSERT FINGERS
i ion rHERT N
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 SOLENOID
miREE ; =
CAUTTON MRER T~/




VE2713

Parts Page Ref. Weightl|
No. No. No. (g)
000002 27 40
000009 1% 38
00008 24 &
000009 33 5
000010 5 38
000010 13 33
000011 28 10
000011 36 33
000012 27 41
- 000016 28 5
000016 36 41
000022 3 8
000022 29 8
000070 28 3
000070 36 36
000140 26 4
000145 22 186
000145 26 20
000145 31 22
000162 28 4
000162 36 38
000177 4 6
000195 5 5
000234 16 3
000304 16 23
000306 21 17
000306 28 13
000321 9 21
000321 20 35
000322 25 46
0060322 30 49
000327 10 48
000327 19 6
000334 5 40
000334 23 4
000340 23 17
000360 4 29
000389 31 5
000397 14 2
000417 29 11
000425 33 19
000426 19 20
000429 20 11
000445 10 3
000463 7 35
000487 23 31 %
000505 13 30
000505 25 39
000505 30 43
000528 11 10
000528 28 11
000528 36 31
000531 10 22
000531 27 51
000532 4 49

(g)

INDEX
Parts Page Ref. Weight|
No. No. No.
000533 18 9
000535 7 40
000538 3 18
000538 4 36
000538 23 3
000538 30 19
000541 36 45
000547 5 39
000548 9 4
000554 29 4
000555 8 27
000561 19 14
000567 17 10
000588 28 12
000597 26 6
000598 26 5
000600 8 31
000600 13 36
000600 24 5
000600 33 4
000613 21 20
00613 23 29
000623 19 41
000623 34 8
000636 6 21
000637 12 38
000644 25 45
000644 29 7
000644 30 48
000644 34 4
000651 4 46
000667 38 32
000669 T 44
000669 13 35
000669 24 4
000669 33 3
000676 28 7
000690 10 27
000690 23 28
000690 25 32
000690 30 36
000726 1 35
000726 3 15
000740 12 44
000750 6 19
000779 7 3
000779 21 3
000779 23 22
000926 8 17
000989 8 4
001093 4 20
001093 7 16
601107 6 18
001107 13 41

|
[
[
I
I
i
l
I
I
|
!
|
I
I
i
I
|
I
|
|
I
!
!
!
i
I
!
I
I
|
V
I
i
I
|
I
!
!
|
!
!
!
I
|
|
I
I
|
!
|
i
i
|
I
|
i

PAGE =

Parts Page Ref. Weight
No. No. No. (g)
001170 25 35
001170 30 39
001174 8 21
001174 21 15
001186 10 19
001186 18 2
001196 29 33
001196 34 34
001208 25 25
001208 30 29
001227 29 26
001227 34 27
001228 35 4
001230 19 11
001457 26 22
001457 31 24
001459 7 20
001459 10 15-2
001459 20 5
001459 25 27
001459 30 31
001818 4 26
001900 9 9
002043 9 6
003302 10 49
003302 19 7
003637 34 17
003638 29 17
003638 34 18
003657 14 13
003662 22 6
004127 T 31
004236 5 35
004312 8 23
004353 4 50
004353 16 11
004358 9 2
004358 10 41
004358 25 3
004358 30 4
004440 10 6
004440 12 36
004440 23 2
004441 10 8
004475 29 22
004475 34 23
005049 13 37
005071 8 20
005071 12 33
005075 1 30
005112 29 34

1



INDEX Page = 2

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) No. No. No. () No. No. No. (g)
005112 34 35 009865 28 6 0011168 20 7
005122 18 6 009877 20 18 0011340 24 23
005133 19 4 009880 33 23 0011498 29 6
005403 4 45 009880 34 46 0011708 24 21
005542 10 43 009891 20 12 0011733 28 8
005650 8 32 009931 23 18 0011801 26 2
005650 19 21 009937 24 15 0011802 26 1
005650 23 14 009947 20 17
005650 26 8 009960 24 3
005650 31 10 009960 33 2
009970 28 9
009973 20 8
009974 7 33
009984 26 16
009984 31 18
009985 25 14
009995 1 22

0013218 24 7
0013218 33 6

006004 5 37
006035 25 44
006035 30 47
006038 10 25
006038 23 12
006075 23 6
006212 7 18
006212 13 9
006225 20 25
006270 22 8
006411 23 16
006905 24 8
006905 33 7
006905 36 35
006910 24 30

0014120 31 6
0014120 33 14

0020064 36 39
0020119 4 48
0020137 1 29
0020143 1 26
0020144 1 27
0020271 10 16
0020350 13 34
0020551 16 9
0020759 1 5

I I
I I
1 l
| I
I |
| |
I I
b |
I |
I [
| I
i I
I f
f |
I |
! I
I i
! |
| I
! 0010017 17 17 |
| 0010019 34 9 I
I 0010055 24 18 |
i 0010057 31 3 |
i 0010057 33 20 |
I 0010057 34 41 I
I 0010073 24 2 1 0021735 4 37
| 0010073 33 1 I 0021735 25 48
I 0010078 24 11 I 0021735 30 51
007006 25 47 | I
007006 30 50 I |
007610 25 7 i [
007610 30 8 I I
007621 22 28 i I
007627 15 16 1 |
007627 18 10 [ |
| [
I I
I i
| |
I |
I !
| I
I |
I I
} §
I i
I |
I [
I i
f I
| |
! |
| I
| |
| l
I I

0010108 24 10
0010108 33 9
0010119 33 26
0010119 34 40
0010120 24 14
0010143 24 17
0010143 31 4
0010143 33 24
0010143 34 45
0010254 24 19
0010254 33 28

0022836 25 18
0022836 30 14
0022837 25 19
0022837 30 15

0026438 34 16

009200 10 38
009220 20 3
009508 26 28

0030291 5 4
0030711 16 30

008508 31 30 0010254 34 42 0031111 4 7
009526 11 23 0010258 34 10 0031831 17 3
008604 10 30 0010260 24 12

009604 11 13 0010260 33 32 0032425 4 18
008604 21 9 0010260 34 43 0032425 7 14
009736 16 37 0010261 33 31 0032426 4 19
009744 2 3 0010261 34 44 0032426 7 15
008747 34 5 0010263 33 25 0032646 11 12
009748 2 2 = 0010263 34 39 0032719 7 19

009749 34 37
009752 1 14
009753 23 21
009779 2 7
009784 5 33
009835 4 8
009853 28 19
009858 36 37

010264 33 10
0010340 31 2
0010564 24 25
0010565 24 24
0010841 27 38
0010868 33 29
0010869 33 30

0032719 20 4
0032786 28 20
0032798 13 3
0032921 21 22

0033024 14 9
0033024 25 30
0033024 28 17



INDEX Page = 3

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. {g) No. No. No. (g) No. No. No. (g)

0033024 30 34 0063579 28 3 0067111 23 30

0033939 24 9 0063586 25 13 0067126 23 7

0033939 33 8 0063606 26 14

0063606 31 16

0063607 26 12

0068011 1 4
0034117 23 27

0034283 29 16 0063607 31 14 0077179 10 34
0034979 23 5 0063608 26 17 0077270 10 1
0063608 31 19 0077322 11 4
‘0035301 28 16 0063609 26 15 0077410 26 7
0035813 4 28 0063609 31 17
0063610 26 11 0080393 4 22
0036133 26 19 0063610 31 13
0036133 31 21 0063612 25 16 0090068 4 32
0036133 34 11 0090071 4 5
0036175 4 17 0064041 18 1-2 0090801 10 42
0036175 7 13 0064042 18 1-3 0090807 4 12
0064045 28 14 0090812 4 9
0037108 4 27 0064046 28 15 0090814 4 2
0037668 17 6 0064047 28 18 0090824 10 45
0037668 17 8 0064245 20 9 0090847 4 4
0037912 28 21 0090856 4 11
0037912 30 2 0065275 2 11 0090856 25 49
0065340 9 1 0090856 30 52
0060056 22 11 0065372 10 4 0090857 4 51
0060057 g8 14 0065373 25 1 0090930 17 4
0060109 21 16 0065373 30 1
8 0091165 19 36-2
0060175 5 36 0065375 23 9
0060176 5 34 0065376 23 11 0081168 19 36-3
0065381 23 1 0081169 19 36-4
0063009 36 29 0065389 12 30 0091725 19 3
0063010 36 40 0065395 21 11
0063044 8 3 0065398 21 8 0092232 24 29

0063051 11 19

|

|

I

|

|

|

i

|

|

I

|

|

I

I

[

I

1

!

|

I

i

l

I

I

I

|

I

0060142 10 9 I 0065374 23

|

|

|

!

[

|

| 0065400 21 14
|
I
I
!
!
I
I
|
|
I
l
f
I
|
I
I
I
I
i
I
[

|
I
[
i
|
|
!
!
|
I
|
I
!
I
I
|
I
!
|
I
{
|
|
I
i
I
|
!
| 0091166 19 36-1
|
t
I
f
1
|
|
I
I
I
I
I
!
|
|
I
i
I
I
I
|
l
|
|
|
I
|

0063053 11 20 0065401 21 18 0093089 6 8
0063055 5 7 0065402 21 19 0093090 6 10
0063056 11 21 0065402 23 15 0093090 8 5
0063057 11 22 0065404 23 26 0093154 8 15
0063074 4 25 0065405 23 23 0093179 g 23
0063076 25 23 0065407 23 13 0093184 9 5
0063076 30 27 0065414 22 14 0093186 9 22
0063079 10 14-2 0065415 22 26 0093201 5 11
0063083 10 26 0065417 22 23 0093212 g 19
0063084 10 28 0065418 22 27 0093212 20 33
0063087 10 5 0065420 22 17 0093214 16
0063096 8 33 . 0065421 22 15 0093214 20 30
0063104 4 47 0065452 17 20 0093303 13 25
0063280 18 3 0065453 16 1 0093356 9 7-1
0063281 18 5~-1 0093356 18 7-1
0063282 18 5-2 0066560 10 39 0093357 9 7-2
0063283 18 4-1 0066561 10 40 0093357 18 7-2
0063284 18 4-2 0093358 9 7-3
0063515 25 31 0067025 20 15 0093358 18 7-3
0063515 30 35 0067101 25 22 0093365 9 10
0063578 19 37 0067101 30 26 - 0083479 10 31



INDEX Page = 4

Parts Page Ref. Weight|! Parts Page Ref. Weight!| Parts Page Ref. Weight
No. No. No. (g) No. No. No. (g) | No. No. No. (g)

0093483 10 7 0096018 29 24 I 110008 30 10

0093487 10 24 0096018 34 25 I 110009 36 48

0093491 10 29 0096020 29 20 I 110010 9 24

0093491 26 27 0096020 34 21 I 110011 22 10

0093491 31 28 0096021 29 21 Il 110012 3 11

0093499 25 2 0096021 34 22 I 110012 4 23

0093489 30 3 0096022 29 14 I 110012 18 2

0093507 10 36 0096022 34 14 | 110012 25 15

0083508 10 37 0096023 29 15 i 110012 30 13

0083509 10 35 0096023 34 15 110012 34 12

0093515 7 3% 00960625 29 13 I 110013 1 28

0093517 4 42 0096026 295 3 | 110013 2 15

00935621 4 44 0096027 29 27 1 110013 4 14

0093526 4 43 0096027 34 28 | 110013 7 10

0093528 4 35 0096355 31 9 I 110013 25 42

0093545 10 44 I 110014 25 38

0093611 10 13 I 110014 30 42

0093617 17 22 I 110019 12 22

0093863 4 , 1 | 110020 12 2

0093864 1 11 I 110022 14 18

0093864 2 10 I 110023 16 28

| 110023 27 18

| 110023 32 18

I 110024 27 18

I 110024 32 16

I 110025 27 17

I 110025 32 17

| 110026 27 5

|

}

|

[

|

|

|

|

|

|

I

i

|

|

|

}

|

|

|

|

|

|

i

|

|

|

|

100001 29 1i2
100002 12 26
1060002 26 33
100002 31 35
100003 11 11
100005 13 32
100006 27 25
100006 32 25
100014 17 18
100019 19 24
100038 24 28

I

I

I

1

I

I

!

|

I

i

I

t

|

|

I

|

I

[

|

1

i

!

I

0094201 3 10 |
0094387 25 20 |
0094387 30 44 |
0084380 25 33 I
0094390 30 37 I
0094396 25 29 |
0094396 30 33 |
0094433 25 24 !
0094433 30 28 |
0094491 30 12 !
0094566 11 6 |
I

!

I

i

!

!

!

I

|

!

i

!

!

I

I

!

I

|

!

|

|

|

110002 7 41
110002 10 12
110002 26 18
110002 27 52
110002 31 20
110004 8 35
1106004 15 23
110004 19 2
110004 26 13
116004 31 15
110005 12 13
110007 2 27
110007 27 49
110008 7 8
110008 27 34
110008 32 34
110009 4 16
110009 6 14
110009 7 12
110009 8 12
110009 11 7
110009 13 16
110009 16 18
110009 22 4
110009 25 9
110008 27 39
110002 29 5

110026 32 5
1106027 10 52
110027 16 26
110028 36 28
110030 19 39
110030 27 3
110030 32 3
110031 11 26
110031 19 32
110031 20 22
110031 27 35
110031 32 35
110032 2 30
110035 3 9
110035 6 25
110035 15 24
110036 1 16
110036 6 32
110038 15 28
110039 12 4
110041 2 23
110041 7 6
110045 1 2
110045 16 13
110048 3 12
110054 7 43
110054 10 17

0095027 23 10
0095061 22 20
6085066 22 22
0095168 8 22
0095170 8 19
0095214 8 7
0095334 25 34
0095334 30 38
0095336 26 29
0095336 31 31
0095388 26 21
0095388 31 23
0095389 26 23
0095389 31 25

0096010 29 32
0096010 34 33
0096012 29 31
00986012 34 32
0096013 29 30
0096013 34 31



INDEX Page = 5

Parts Page Ref. Weight!| Parts Page Ref. Weight| Pparts Page Ref. Weight
No. No. No. {g) | No. No. No. A=) 1 No. No. No. ()
110054 10 21 130005 32 23 180006 26 30
110054 16 22 130011 13 47 180006 31 32
110060 6 30 130016 10 23 180008 36 30
110079 2 17 180009 36 43
110084 10 47
110084 19 5
110091 2 20
110092 15 5
110103 19 35
110112 9 12

150001 10 15-1

190004 13 331
190005 7 4
150006 27 14
190006 32 14
180007 21 31
190020 4 34
190023 26 34
190029 31 36

160000 6 28
160000 14 18
160000 15 2
160001 3 3
160001 6 34
160001 12 18
160001 13 45
160001 16 31
160001 21 23
160001 22 9
160002 13 4
160002 31 27
160003 7 23
160003 11 3
160003 12 29
160003 21 30
160003 26 25
160004 17
160004 16
120012 21 36 160005 2
120012 22 2 160005 2

I
i
f
I
]
|
|
I
I
|
I
120001 3 2 |
!
I
I
I
I
!
|
|
I
I
!
I 6
| 8
I 6
I 8
120013 7 2 I 160005 22 25
[ 6
I 7
I 8
I
|
|
!
I
|
i
]
!
|
|
|
I
I
I
i
I
!
!
!
!
|
|
!

120001 25 5
120001 29 10
120001 30 6
120001 31 8
120001 33 13
120007 15 14
120007 27 43 ”
120008 14 22
120008 21 32
120009 13 18
120009 29 19
120009 34 20
120011 12 40

260000 9 25
260000 20 28

270002 19 15

i
|
|
I
|
!
I
!
|
I
I
I
|
f
|
i
I
I
I
I 300000 12 23
I 300006 11 8
I 300006 13 15
| 300011 20 24
I 300031 24 26
I 300033 24 27
I 300045 21 33
I 300048 15 22
I 300100 3 6
120013 8 25 160007 3 I 300100 7 38
120013 11 15 160007 26 [ 300500 12 5
120013 16 32 160007 3 I
120013 26 10 160007 11 18
120013 31 12 160007 12 45 |
120013 33 18 160007 13 2 i
120015 8 286 160007 20 13 |
120015 9 15 160007 21 7 I
120015 20 29 160007 23 24 !
1200186 1 32 160009 6 7 I
120017 10 33 160015 7 27 I
120018 14 8 160021 6 6 |
120018 15 18 160023 16 7 !
120019 21 2 160024 12 8 I
120030 19 29 |
120040 29 23 I
120040 34 24 |
120047 14 6 !
120047 15 12 J
120048 6 37 i
|
|
|
i
I
I
I

310026 16 5
310027 16 8
310035 14 3
310039 4 41
310047 16 38
310054 16 39
310077 16 24
310078 14 26

320002 17 9
320003 17 12

170001 3 7
170005 27 8
970005 32 8
170006 27 31
170006 32 31

330002 12 18
330007 7 29
330009 14 4
330009 16 40

170007 27 45 340000 1 33
130003 2 5 170008 23 32 340001 12 25
130003 4 31 170009 25 10 340003 13 22
130003 27 28 170009 30 11 340034 1 20
130003 32 28 170010 7 37 340035 2 28
1306004 13 29 340036 2 24

130005 27 23 180005 3 5



INDEKEX Page = 6

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weigh

No. No. No. (g) | No. No. No. (g) | No. No. No, (g)
390067 1 8 | 3100004 1 24 I 3100152 12 10

390068 1 7 3100005 1 25 | 3100153 12 20

390069 1 6 3100006 2 12 I 3100155 12 21

390138 1 12

3100006 5 26 3100156 12 9
I

3100006 21 4 3100157 12 11
910004 36 6

910005 236 13

3100008 36 42
3100016 2 14

3100158 12 12

I
I 3100159 12 15

|

I

!

|

|

|
| 3100017 2 13 | 3100160 12 17
911003 36 10 | 3100019 1 10 I 3100161 12 19
911004 36 5 | 3100020 2 3 I 3100189 13 8
911005 36 24 I 3100021 2 4 I 3100190 13 7
911006 36 8 | 31000286 1 1 I 3100191 13 10
911007 38 17 I 3100027 1 3 l 3100192 13 6
911068 38 25 I 3100036 36 34 I 3100192 21 25
s I 3100060 16 12 I 3100193 13 11
830054 36 12 I 3100061 16 14 I 3100194 13 12
930055 36 20 I 3100070 2 16 | 3100195 13 13
I 3100074 4 13 I 3100196 13 14
- 1080002 34 38 I 3100075 4 10 I 3100187 13 17
1090011 33 “27 l 3100078 8 30 I 3100199 13 19
1090011 34 50 | 3100081 4 24 I 3100200 13 21
1090012 34 49 | 3100086 4 3 I 3100202 13 20
1090013 33 34 | 3100087 4 15 3100203 13 39
1080100 33 33 I 3100087 7 11 I 3100204 13 43
1080115 24 13 I 3100092 5 27 [ 3100205 12 6
| 3100093 5 28 I 3100205 13 42
1091002 31 1 | 3100098 5 1P I 3100206 13 46
1091006 34 7 1 3100099 5 3 I 3100207 13 44
. 1091050 33 15 I 3100100 5 6 I 3100208 13 40
1091132 19 40 i 3100103 13 23 I 3100210 13 27
I 3100104 13 24 I 3100211 13 38
1094026 19 42 | 3100106 5 1 I 3100217 13 1
| 3100107 5 2 I 3100275 8 9
1200003 24 1¢ I 3100108 5 10 I 3100281 8 8
1200003 33 35 I 3100110 10 10 I 3100283 8 10
1200007 34 48 I 3100112 10 11 | 3100284 8 13
1200071 34 47 I 3100115 19 25 | 3100285 8 24
; I 3100121 6 16 I 3100286 B 28
1249087 24 22 I 3100122 6 12 | 3100287 8 29
| 3100123 6 15 ! 3100290 9 18
1260118 24 1 | 3100127 6 13 3100290 20 32
1260119 24 20 I 3100127 8 11 I 3100294 10 32
I 3100128 6 9 I 3100300 11 2
2049401 1 34 | 3100129 8 6 I 3100301 11 5
I 3100140 12 32 I 3100302 11 1
2100034 5 30 I 3100141 12 35 I 3100303 11 14
2100161 7 22 b I 3100142 12 37 I 3100304 11 18
2100620 14 15 | 3100143 12 39 I 3100305 11 17
| 3100144 12 43 I 3100306 11 27
3000010 38 47 I 3100145 12 42 I 3100307 11 24
I 3100146 12 41 | 3100309 11 9

3001001 34 3 | 3100147 12 28 I 3100310 10 14-1

3001002 34 13 | 3100149 12 31 I 3100329 18 16
3001003 34 6 I 3100150 12 27 I 3100330 16 34
I 3100151 12 24 [ 3100331 17 15



ITNDEX _ Page = 7

Parts Page Ref, Weight! Parts Page Ref. Weight!| Parts Page Ref. Weight

No. No. No. (g) | No. No. No. (g) ) No, No. No. (g)
3100332 17 7 I 3100524 31 11 | 3100628 22 18
3100334 17 13 I 3100525 25 8 | 3100633 21 13
3100335 17 2 | 3100525 30 9 l 3100636 21 34
3100336 17 5 I 3100526 25 6 | 3100652 19 31
3100343 17 14 | 3100526 30 7 I 3100702 29 g9
3100345 16 15 | 3100527 25 37 [ 3100703 29 18

3100346 16 10 I 3100527 30 41 I 3100703 34 19
3100350 16 6 I 3100528 25 36 I 3100707 29 28
3100353 16 4 I 3100528 30 40 I 3100707 34 29
3100355 12 34 I 3100529 25 21 t 3100708 29 25

3100356 17 11
3100357 17 1

3100529 30 25 I 3100708 34 26
3100531 27 33 | 3100709 29 35
3100358 17 24 3100531 32 33 l 3100709 34 36
3100361 20 28 I 3100532 26 26 I 3100710 29 29
3100362 9 17 I 3100532 31 28 3100710 34 30
3100362 20 31 I 3100533 25 4 3100711 25 43
3100363 g 20 I 3100533 30 5 3100711 30 46
3100363 20 34. I 3100535 25 12 3100712 29 2
3100365 g 13 3100712 34 2
3100381 4 40 3100717 29 36
3100382 4 39 3100717 34 51
3100442 4 30
3100500 27 32
3100500 32 32
3100501 27 13
3100501 32 13
3100503 27 26
3100503 32 26
3100504 27 27

3100536 25 11
3100538 26 35
3100538 31 37
3100541 27 37
3100542 27 44
3100543 27 46
3100545 27 48
3100546 27 42
3100547 27 590
3100549 27 47
3100560 27 12
3100560 32 12
3100567 31 7

|
|
I
!
!
f
|
|
I 3101086 20 6
I 3101199 5 31
i 3101200 5 32
| 3101202 25 41
} 3101275 25 26
3101275 30 30
| 3101276 25 28
3100504 32 27 I 3101276 30 32
3100505 27 29 I 3101320 35 2
3100505 32 29 3100567 33 12 I 3101321 35 3
!
3100506 32 7 3100571 28 1
3100507 27 19 3100600 21 29 |
3100507 32 19 3100601 21 28 I
3100508 27 20 3100602 21 24 I
3100508 32 20 3100603 21 27 [
3100509 27 21 3100604 21 6 |
3100509 32 21 3100605 21 12 !
3100510 27 22 3100607 21 5 I
3100510 32 22 3100608 21 35 |
3100511 27 24 3100609 23 25 I
3100511 32 24 3100610 23 20 I
3100512 27 15 «l 3100611 22 1 I
3100512 32 15 I |
3100513 27 11 i |
3100513 32 11 I 3100614 23 19 |
3100515 27 30 I 3100615 22 19
3100515 32 30 I 3100616 22 13
|
[
|
|
|

]

!

I

!

I

I

I

!

1

i

I

I
3100506 27 7 I 3100570 28 2 3101464 1 9

I

I 3107050 18 1-1

! 3107303 10 20

| 3107304 10 50

| 3107306 10 48

I 3107306 19 9

I 3107311 10 51

I 3107332 10 18-2

| 3107334 10 18-1

l 3107336 10 18-3

|

I 3109300 12 1
3108310 11 25
3109920 29 1
3109921 34 1

3100612 22 3
3100613 22 5

3109930 27 36

3100520 26 24 3100617 22 12
3100520 31 26

3100523 26 31
3100523 31 33
3100524 26 8

I

I

I 3120060 7
3100618 22 24 3120061 7
3100623 21 26 I 3120068 7 25
3100625 21 1 I 3120070 6
3100626 21 10 I 3120072 7



INDEX Page = 8

Parts Page Ref. Weight| Parts Page Ref. Weight| Parts Page Ref. Weight
No. No. No. (g) No. No. No. (2) No. No. No. (g)

3120073 7 5 3150067 15 13 3150159 17 16

3120074 7 7 3150068 13 26 3150163 1 15

i I

I !

| I
3120113 19 26 I 3150069 6 11 | 3150165 18 8
3120143 7 42 I 3150070 € 20 I 3150166 18 11
3120157 26 32 I 3150072 6 23 I 3150200 19 12
3120157 31 34 I 3150073 6 5 I 3150201 19 13
3120243 20 10 I 3150074 6 1 I 3150202 19 18
3120245 20 14 I 3150077 16 25 I 3150206 19 19

| 3150078 16 27 I 3150207 19 23
3150000 1 31 I 3150080 6 22 i 3150208 19 27
3150004 1 13 I 3150081 6 24 I 3150209 19 28
3150005 7 1 1 3150082 6 26 I 3150210 19 30
3150007 5 13 I 3150083 6 27 i 3150211 19 33
3150008 5 14 I 3150086 6 33 I 3150212 22 29
3150009 5 18 i 3150088 6 35 I 3150214 20 2
3150010 5 19 I 3150089 6 29 I 3150215 20 2%
3150011 5 23 I 3150094 2 22 | 3150218 20 23
3150012 5 17 I 3150095 2" 18 I 3150219 20 20
3150013 5 A6 I 3150086 2 21 I 3150220 20 19
3150014 5 21 I 3150097 2 19 I 3150222 19 22
3150015 5 22 I 3150098 15 25 I 3150223 20 1
3150016 5 20 i 3150099 1 17 I 3150224 20 18
3150017 5 25 1 3150100 1 18
3150018 5 24 i 3150101 1 19 I 3151000 27 4
3150019 5 15 I 3150102 2 8 I 3151000 32 4
3150020 5. 29 I 3150103 2 1 I 3151001 27 2
3150022 14 11 I 3150105 2 6 I 3151001 32 2
3150024 14 12 I 3150106 2 9 I 3151003 25 40
3150025 14 14 I 3150109 4 21 I 3151003 30 45
3150027 14 17 I 3150110 12 3 -1 3151004 27 9
3150028 14 19 I 3150111 3 13 I 3151004 32 9
3150030 14 5 I 3150114 3 4 | 3151006 27 1
3150031 14 10 I 3150116 3 1 | 3151006 32 1
3150032 14 7 I 3150119 1 21 | 3151008 27 6
3150034 14 1 I 3150120 7 32 | 3151008 32 6
3150040 13 5 I 3150122 7 9 I 3151010 30 16
3150041 14 24 | 3150123 2 29 I 3151011 30 17
3150043 14 25 | 3150126 2 25 | 3151012 30 18
3150045 14 23 1 3150127 2 26 I 3151020 27 10
3150047 14 21 | 3150129 2 32 I 3151020 32 10
3150048 14 20 1 3150133 36 27 !
3150051 15 1 | 3150134 7 30 I 3157000 19 1
3150052 15 3 1 3150135 7 34 I 3157002 19 8
3150053 15 4 I 3150136 7 36
3150054 15 6 I 3150137 16 35 I 3158005 9 11-1
3150055 15 21 . i 3150138 16 19 i 3158006 9 11-2
3150056 15 20 I 3150141 1 23 I 3158007 9 11-3
3150057 15 19 I 3150142 16 21 I 3158009 35 5-1
3150059 15 26 I 3150143 16 29 | 3158012 35 5-2
3150060 12 T I 3150151 17 19 i 3158016 35 1-1
3150061 15 4 I 3150153 7 28 I 3158017 35 1-2
3150062 15 10 I 3150154 16 36 I 3158021 18 17
3150064 15 9 | 3150155 16 33 I 3158025 18 14-1
3150065 15 8 I 3150156 16 20 I 3158026 18 14-2
3150066 15 15 I 3150157 13 28 | 3158027 18 14-3



. 3158038 19 16

. 3159004 15 17-2

TITNDEX Page = 9

Parts Page Ref. Weight!| Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) | No. No. No, (g) | No. No. No. (g)
3158028 18 15-1 9620669 36 2
3158029 18 15-2 " 9620670 36 3
3158030 18 16-1 8620671 36 4
3158031 18 16-2 9620673 36 7
3158032 18 15-3 9620674 36 9
3158034 35 7-1 8620675 36 11
3158035 35 7-2 9620676 36 14
9620677 36 15
9620678 36 18
9620679 36 19
9620680 36 21
9620681 36 22
9620682 36 23
9620683 36 26

3158004 18 12-2
3155008 15 17-1
3159008 18 12-1
3158011 15 11-2
3159012 15 27-2
3159013 15 27-1
3159014 18 20
3159016 15 11-1
3159017 18 19
3159019 35 62
3158020 35 6-1
3158021 18 18
3159025 18 13-1
3159026 18 13-2
3159026 19 17
3159200 6 36
3159201 6 31

3200047 4

3200048 4 33
3200049 8 34
3200063 5 8
3200064 5 9
3200101 20 27
3200133 10 2
3200133 22 7
3200236 17 23
3200237 16 17
3200238 17 21
3200242 36 44

3201035 33 11
3201036 33 17
3201037 33 16
3201231 9 14
3201277 22 21 %

3207160 19 10
4100004 8 1
4109403 3 14

8620656 36 1

|
|
I
|
|
[
i
|
|
|
|
I
|
r
I
|
|
|
r
|
|
|
|
I
|
i
|
r
|
|
|
|
r
|
|
[
|
|
|
|
|
|
|
|
|
|
]
|
|
|
|
l
[
;
9620666 36 16 |

I
I
I
I
I
I
i
|
I
|
|
|
[
I
I
I
!
I
!
|
I
|
|
|
!
|
I
I
38 I
i
|
!
!
|
!
[
|
I
I
|
I
{
I
|
!
I
f
|
I
i
|
|
!
!
f



Yyjamato

 VAMATO SEWING MACKHINE MFG. £0.LT0

Printed in Japan ’97.2.3HD



